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TELETYPE TO BELL SYSTEM CODE CROSS REFERENCE CHART
Typing Reperforator Tape Printer Gearset
Teletype Bell System Teletype Bell System Teletype Bell System

Code Code Code Code Code Code
LPRAAWA 28A LTP 1ARA 28LA 163023 28N-1
LPR7AWA 288 LTP2AZG |  28LA-I 163024 28P-1
LPR22ARC 28C LTP4AEC 28LB 163025 28R-1
LPR22ARE 28E
LPR23ARE ggg The part identification information contained
LPR23ARC > in the foll owing change notices have been
LPR32ARC 8G incorporated in this issue.
LPR33AED 28C-1
LPRA2ARA 28) Tenes | 7786, #933, #1114, #1186, #1198,
LPR47BRB 28M . . .
LPR5AAXW 28K Nof(.e: When ordermg? parts from this section,
LPRSAAWA 28N prefix each number with the letters TP.
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ONE SHAFT FRAME MECHANISM
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@/32‘?‘0;’] Ref. 156900
Sl
156899
151657 /2 159505
2191 /@ L1
e
8330~ | _
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156872/ Early Design
82392 —

176252/://

N Ref. 175489

156576

\

T e 1924661 @

]5]4\42 - 153239 - el L
N
% A |
151631 (9] 192709 -
é\\) 2191 ; \
B 119648
/ - 156412
2191 /@ @ 90573
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’ Early Design
F @ 154242 e
} *@\%/
1
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&) @J
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s
— 2191
@ 156988 \
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Early Design
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125231

Ref, 156867

Ref. 154397

FIGURE 2. FRAME MECHANISM
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158701 (35T)
163476 (42T)
172631 (42T)

pummme—— RT Set Application.

- 340
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151737 110743 T~
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y ! 151728 150043 2191 150040
el iy T
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]
!
I
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|
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!
1
1
1
|
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r

®part of 173336 Modification Kit to
Provide New Style Shaft and Bearing
(Includes 173200 Bearing Sleeve
Shown on Figure 26).

173336 - Specification 59795

FIGURE 3. MAIN SHAFT MECHANISM
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156046 .
174151 (For 7/8 Tape Printing at the Bottom)

156024 0
3598-@) . 151637 — Bw o o

/
< 1 //\\ 0
21917 G = 10743727 . ol
6. Nl
/S VNG 159621
152893 ~ p
110743 R 7002
S~ ez
@
@@ 151722
156740
Peculiar to Unit J
D144795  Mounted on Keyboard
- o o
2191 - @
/ @5
7002 21191 \ 159233 \%
151632 7002 2191 \
151631
156015 159560
156020 w/o Insulator
9
156089 w/Insulator ]5606\
%,
©
@\\125011
AR 110743
- 156173

19 10
@m ~170247

0 \125011

\ 110743
110743 ©~ 156173

\Slides and Guide Used with

Spring Retracted Pins Slides and Guide Used with

Power Retracted Pins
164963

{@%59%5 ‘020///}\/’(7%

/ 2191
172638 Ny 7002
2191 = 16451 4
7002 . 1702
164514 \ Ref. 170241
Ref. 156028
@152893
/
;ﬁ‘»@ 110743 152893
RN \ ® Peculiar to Tape Printer
110743 o “\@ ®@194992 Modification Kit to provide
@%25011 -© N %)  Tape Guide.Specification 50,188S.
®194993

FIGURE 4. PUNCH REAR PLATE MECHANISM
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145357
155036
174152

5363 e

3/8" Tape)

11/14" Tape)

7/8" Tape Printing at the Bottom)
7/8" Tape Printing at the Top)

(
(
(
(
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/.
Qo 174155
) /{@’”%52 152893 Ref. 156024
a e ) 44998
156047 R
/ o A « 156040,
\\%~ ' - | z\w
- | !
119648 : |
\ . : - I
& ol S
156052 — 9 L 219)
See Chart @@ > . reol el N
DIt wheer  D144999— @ | e 8- 151630
L] Tt 1
N @144794 ® 3599 @/ K _ :
@ Eccenmc Shaft / 164515 Cel e
() -
~ ' \‘\\ 1 Tl |
See Chart T ) »1“:: Do -0 @
FEED WHEEL 93356 | ‘\ < -~ .y ! : — 1036
7 ) () Vo
156019 /(% ! 4 ®1447% o
Die Wheel Stod S | ADJUSTING SCREW 1 - % o
! 1
@ rren—Le, 0 (T owm 0 g
- A e . b 151416
RN ,/,f‘“" : \_156040/ | 1 | )
179274 (has a Black Identity Mark) Sl Coa e A 5
156577 el L 2 20 21\1 5on
19647 —¢ o/ 156054 161107 = S e e
PR N
] T Sl
119649 Lo S
(. 03 Si- s 144797
) < ~ll 156045
P 156050 ! e
72522 ®8330. ]
0 | 7902 %
/ P
! &
180718 — 10°% P
g (] N 9-% o 90791
\ -J | 291\
I
151630 91120 : 161139 160948
| :
&\@ i e ! el 7002
[ o\ A 154183 ! S~ 151630
- 156184 ' ~< Y
2191 ~~ ! 8-
T~ | . / @
\\ | o 2191
Ref. 156024 \ ! T / 291
/ O @‘W—ISMBO

156042

Typing Reperforators - 5 Level

Opeculiar to Tape Printer
® Chadless Tape Only

Type of Punch Chadless Fully Perforated Fully Perforated Tape Printer
w/Spring Ret. Pins [ w/Spring Ret. Pins | w/Power Ret. Pins
Die Wheel 156055 170768 170788 145353
Feed Whzel See Fig 20 for Punch Block and Feed Wheel Combinations 145356
Die Wheel Stud 156044 170219 170219
Adjusting Screw 156090 170241 170241 170241
Eccentric Shaft 144793
FIGURE 5. PUNCH FRONT PLATE MECHANISM
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R

% " @[170239
b ®172983

EARLY DESIGN 2 119650
(No longer Available 128357 ml{ 156093 @~ »
for Maintenance ~ 156058

Order 305638)

. 119652
@ Used with power & spring retracted pins.

@ Used with the tape printer. o
- 3558 /2'9] / ) ~ 3
@ @-. ( SN @\(\ /151222 )
¢ 1512227 \/@
REF 15 e
6024 Wz, 119652 P

e W(((f.@

\ ’ 151416
R /

110743

\ 2191 Ref. 156024 S 110743
.S
153839 . D e Pl
164513 ! ]

FIGURE 6. PUNCH BAIL MECHANISM
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156874

/ 110879
150990

60, A

\ 156291

S - \“J‘\\\ 151630
| ~
i \\@@_ /
T ! / T
.. |
! 125015
{
3599 ! : 7002 2191
110743 156501 i - \
/ ' 2191 ! ;‘\\\‘@
®- ' f " 8-
9-0 / | ! N
- @ a o
»-Te-. ! | /
e l ‘%\\\ L | 151631
=~ ~ [ S
61444 %\ Lo o
/ i : 1 T~
|
156291 | I 159531 (w/o Insulator)
156276 / : : 159563 (w/Insulator)
156290 | 159530 159532
3599 Lo
/ 110743 50501 b
\ L
|
t
1
|
|
|
4
1
J

FIGURE 7. ROTARY POSITIONING MECHANISM
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Early Design Parts, See Modification Kit
156478 @09\—‘”%49 | 176138 on the bottom of this Figure.
163113 135901
4
= 156476
P Pi61524 \
153839\W @2 163113 22746 74553 156306 156311
2191 152893 § J
7002 —® 156408 \ 110743 S 115122 (.'2 ®— 119651
/ h ’(" el l
2407 S\
/ 6~ issam2 |l o
- .. - OG-
151629 2‘99 @ h
™~ 156466 o
151442 ) 115122 156241
/ 159658 \ 2191 )
6. %@\\ 156905
/ - 159480

/ 161431

160943

Ref.

é\151630

2191 —

159525

156931

R —

o il

®156390 (.035") [/ [
®173754 (.206") §i . 159472
@94712 (.058") (&

152893

\.,,

156501/ M
® \

e ® 173977
112626

161323

@ 156869
@ 173755

192877 @~ "

® 173978
®156558\ l 173979 ]56835

el ®®173980
L ®173756

152893

'
I
I
I
1
|
i
|
|
|
I
I
1
1
|
|
1
!
|
i
i
[}
l
I
I
]
| . .

| @Peculiar to the Tape Printer.

FIGURE 8. ROTARY POSITIONING MECHANISM
(Continued)
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@ . 3
156389
3640 ~®-- / (See Flg 63)

- 119649 161324/ @ @@

- \@/ 7002” 2191

Y
®173981. 176138 Modification Kit to provide a resilient
print hammer (Specification 50029S)

®Used for printing on the edge of the tape.
®Used for printing between the feed holes.
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90599

156369

3598
2191

O The 159525 bracket has been redesigned, and

now includes the axial correction plate mounting

® The 156397 post, 2191 lock washer and

154244 shoulder nut will be supplied for maintenance.

post.

AXIAL POSITIONING MECHANISM

FIGURE 9.
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@,——’ 156925 (Early Design)

~
151700 I 119651

|
156925 (Late Design) %
304543
@/ \ 157526 @%{ 7~ 156313

|
|
| — 161440
_ /156924 i % ~~156268

—119651 &
&
i
1

/J ! ]
Ref. 159523 ; N 192849

Ref.

156266 —___
9
156264 — &5 =
TS T~156293 2]91/
| f\
156264\\ 110879 151630
T
125011 I 161443
\
é? ®
é ——-12501
1110743 :
1
®— 110743
T—-156874 !
3599

FIGURE 10. AXIAL POSITIONING MECHANISM (Continued)
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176254 (Function "N")

159518 (Figs. H)

] 152893 — 8o,

0-.
90951~/

114876

{5 — 179462
(Universal)

110437 & |

156536 ‘

119649 =

119651 —@

151152 —& g . M 159468
- 156922
110743 // Tmes Y,
156057 {@

i \

|
| 90535

|
:
]6]347 !
128357 — |
N . |
(Y @@ N

7002
151631 2]9]\

ﬂi~l54235

e o —

66

|
128357

]

]

3640 :

‘ :

1

! @ — 159481

? 112634f ~(t

‘ .
] -
[

@/M
7002 / Y 110437 ~
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174317 (Ltrs. w/lInsulator)

\

164402 (Function)

—— 159514 (Blank)

7Y __ Ref. 159535

‘ 90951

» / /]52893

- \./1]4876
" 8 ap— 162886
| 50951

119649

159476
156300
- ™
H 9448
i 151398 © 159447 i
159470 ! \ 159450 !
; /159471 |
4 !
-5u 159503 E
<L,
@
|
119649

Ref. 159487

Note:
For coding of uncoded blades,
See Principals of Operation Section.

FIGURE 11. FUNCTION BOX MECHANISM
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152436

153489
/ 2669

, \5@(@/ 112626

Ref. 150687

Ref. 152402

\\@@/@@

152441 /

151657 119652

s

e 125011
s« 7 3
S @ —— 110743
‘@‘@
AN
l 110434
157261

FIGURE 12. RANGE FINDER MECHANISM
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Ref. 176490
\\@ 193973

156472 e
77‘\ Ref. 156867 i 151632
RSN 7 153538
//
7 151442
151442 e
153839 @176640
152406
\ 110743 5047
/
\ 8 ®- /
\ ‘(‘9\ 153538
} @ | g
P 21242 110434 | g |/
12124 90789 /° g
121243 e %
: 121245
Ref. 159472
) ! 121246 |
152412 152457
A
N M- 2191
. 150687 0 ~
3 5 \ \‘\ @\@ @
R 7002 152405
7 152409
78533
e -~
151657 ‘ o
% SFS— 151714
o — 161342
7
@]546201:\—

<
% Y 152410
150048 e
\ A ‘ =

2 \ ®Part of 155090 Lubricator Assembly
®@Early Design Tape Guides.
See 193988 Modification Kit on
Fig. 61, for Later Design.

FIGURE 13. SELECTING MECHANISM
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3599 — 66
110743
320418 —— &
176673 155753 — ﬁ
165027
157194\ — 81778
&—— 2438
1

Ref.

156880

156881

157237

32040 J¥

™\ 320408 |- —

152426 ~_
Q

i\ 152425

153543

@ 195634 Modification Kit to

2191 151631
'
I
@@ / e Q— 151603

~ I,

125015 ®'9525' i
> —152423
-————160184
©—— 110743
g\lswaé

FIGURE 14.

Page 16

SELECTING MAGNET MECRANISM

provide quick release of the
armature. (New and Early
design parts are interchangeable
only in pairs).

195634 - Specification 501655




s i,

o
- \

159504 ~——u

159501/
& ==
159494 i
\
"Ne

159498

159459 \' S
159504 s\
I

Ref. 159472

159488 /

7002

~< 1
(1
[N

-~

~

219

FIGURE 15.

@é@ a5 a3 ~~<_
% 151631
AN
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f/

159504 —e

159489 —
159496 \

59504 i

ez

159491 —
'v @

/

!
o e

159508

/ /159499

151632

TRANSFER MECHANISM

90052 \
152887 g
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©)62347
110743 / : ’@3

® 150413
/&\‘@\\ \\7/\\ .

= . TN

151637 £é~~ L 119649 o
T | 156421
125011 _ _ & \@/ 156428

- >
8330 T~ /
_- 21N

|

|

!

é |
Coge— 151600 156433 !
|

u

|

@ Adjustable
Extension
156901 119653 156426 @]56427:@)‘564\4

86283 \

@591:22653}%\\\@ @ EL (
é o, & ﬁ

119649 156427, ‘nl‘ -
! I |
| p 1 |
Pl I Il 1 2
') t !
10« i A ! | 150327
c ' 7 1 ®156437 119649 | ! 119650
o~e ' - e I ' i
TH-@ e S TN \ .
| AL S~ i 7 | : o
M/ / P 7 e L‘\ | ‘NQ
/ 85823 S -~ !
e - -@ I
REF 159535 L T o |
Ve
/7N |
e 156428 150327 119650 !
- | ©156440 90606
i |
<. I
T~ |
\ . |
|
e
Disea19 @ 156442

® No Longer available, order the 164520
ribbon feed assembly on Fig. 21.

D The 159993 bracket is still available to
be used with early design 156414 which
| did not include the drive arm spring post.

For Latest Design Ribbon Feed Mechanism, See Figure 44.

FIGURE 16. EARLY DESIGN RIBBON FEED PARTS
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159997 119651
159994 o7

159995 156243
/ /”9650 156252 92260

\36<0 i\ ‘ NI / E/
G | ~ ~ 151692 124177 156230 @
— < T =~ I
125011 @\@\ T~ 7002 :
|
|
|
[}

1
! T x 2191 3598
151630 2191 7002 119651 I Y-~
3870 ! @ ® @ \ /
\ Ref. 162350 ‘\@\@ e ) ®
@

119651 ~~<

156484

|

) o~

s

7002
2191

151630

159654

/
119651 %

90615

2191 125015

FIGURE 17. TYPING MECHANISM
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Page 20

®155750
& 155752

156991
156147
. 156152 153839
|| 2191
: | 125268 \
| |
I ! ©
| " ®
I - \
Lo 168 151629 159613 8 8330
} \ / 2191 153839 ]
“-. ‘ / 156125 451629
) )] 156128

. /
163327 1
151430 ,‘ 8330 % / 144539
\ / 156136 | %/Ref 153839

@ 6tp | 'i T %@A\

g °e
2 /

. 162862

125802
@ I 3640
/
1
119656 90517 % ! 156130 152893
160842 54132 173126
- i
[ ~ |
\\ |
'I 173133
' '73]25 R e /  1ason
I 110743
. | @ -
156137 ~~<d ~—151737
"N 156153
1256/
(Supplied with ®173134 Cable
156153)

FIGURE 18. NON-INTERFERING TAPE FEED-OUT MECHANISM
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ASR GEAR SETS - 5 LEVEL CODE
Set Pinion Teeth Driven Teeth Speed NYLON GEARS
Number Gear 7.00 Unit Code | 7.42 Unit Code Dri Ve” Gear
WPM | Boud | WPM | Baud ) 151631
Gear 159894 (5) | 14 | 159895 (F) | 40 27 291
Material 163023 | 163021 (N) | 28 | 163022 (\)| 80 60 | 45.45 / / “ &
: 159891 (5) 159892 (F)
Ei; - if;el 163024 | 163019 () | 2 | 163020 vy | 8 75 | 56.88 C
= Fioer 159888 (5) 159889 (F) =
(N) = Nylon 163025 | 163015 )| 2 | rsaos vy | 100 | 74.2
163457 | 163455 (5) | 20 | 163456 (F) | 52 | 71 | %0 |—— |——
163502 | 163501 (5) | 30 | 163500 (F) | 52 | 107 | 75 |—— |—
173992 | 173993 (5) | 14 | 173994 (F) | 40 | 65 | 45.45 [
195184 | 195182 (N))| 20 | 195183 (N) | 52 |—— | ——| &7 | S0
T /s
29—
- STEEL OR FIBER GEARS
158171

Driven Gear
, 151
@ ~ ]5]442\, ,; 6%(;‘5)
7
r~__ 41543

1158881 "~~~ _

151346 (3/8" Long)
151658 (5/16" Long)

155995

;
159861 —— ' 4 < /@ Q 2191\/®/l

Ref. 156235

- 156267

\

|
i
i
'
!
|
i
i
|
|
|
L

e Ref. 152400 L
e B D e et Pl
. SR C 151
| ~ L e e \/159]81 = 33
! 139697 el VT
.‘ TTh0743 el el )
T\\]C ! 159896 Tl &
/T 173200 .
Ref. 154397 o -~ .- S~ D151630
T ~~ 154335
Lot . N
160354 w/Qil Hole / SELS @ 159886 (F) -5
(includes 158940 Wick) o743 o) @ R & 163016 (N) !
151737 y N | '9'/
e @ @5
QUsed w/ 159886 5. . . ek Fror's) "\
@ Used w/163016 i ’

159865

FIGURE 19. TWO-SHAFT FRAME MECHANISM (For ASR KEYBOARD)
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@\\1 19648

—
156104

Note:
Due to special assembly processes, it is recommended

that Teletype Corporation be contocted to determine
if part replacement or repair is possible on this
portion of the Punch Block Assembly.

5 Level

Punch Block Assembly Feed Wheel

159656 (Chadless) 156008 - Indent Only

170779 - Indent Punched Out

f
170778 (Fully Perforated){_ 130774 — Indent Between Feed Holes

174150
(7/8" Fully Perforcfed.[
Tape, Printing on
Bottom of Tape)

170779 - Indent Punched Out
179274 - Indent Between Feed Holes

e

194993 ~_ /

/@_Emsz

152893

S
AN

\ 110743
) -
. ®
S125017
I\ - Ref. 156028
_oNss012

TTITI

PR S,

,

’ Ref. 110743 AND
L= 152893

precovemn——,

%@;&51 72
-
(Not Part of Punch
% Block Assembly)
)

55063

A 7wy
™~ 153267

AN 170803 (Perforated feed hole)

Punch Blocks with Spring Retracted Punch Pins

5 Level Feed Wheel

Punch Block Assembly 170779 - Indent Punched Out
- Indent Punche u
173770(Fully Perforated) 179274 - Indent Between Feed Holes

174357
" 170779 - Indent Punched Out
.(|.7/8 Fu!ly_Perforoted {179274 - Indent Between Feed Holes
ape, Printing on
Top of Tape)
Note:
Due to special assembly processes, it is recommended
that Teletype Corporation be contacted to determine
if part replacement or repair is possible on this .
portion of the Punch Block Assembly. -

199506 May be
Ordered Separately

\

FIGURE 20. PUNCH
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(Not Part of Punch
Block Assembly)

151073 ‘/72993
™~
10743 D 151152
@ d@/
~d o) Tnos
i 172984

Ref. 156028

X

Ref. 110743 AND
- " 152893
/

-y
& agny

o
Ry

!
.
-,

4, poae
\“l‘t
5
N
4
!
;
;

<

roverons
et

.o
-

Punch Blocks with Power Retracted Punch Pins

BLOCK ASSEMBLIES




151737 -3y, S~
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119651
/

/@j

119649 Tl

, Q-

(K?) ) i S~

156515 @

—164541 164543 7>
| @178178 _~

97516~ -~
.7 - -
1880 119653\/,/)} 164565 > ’ a0 -
-7 ) 164539 ef:
7 - ( 151722
(EN~S ‘ V25
1258027 A [ 1~ ) O 1t
- < Tl P
@
é\ 160843 I 164535 ®
T 17957
164525 ! 164964 / -
| 1164526 N L Y
110743/(;@@', N -~ Y \\&6 \\
1258027/ | @\ i O @ )
164528

& ]

\

>
-~
110743//@9\/

<: Vid
157252 || ¢ T~ <
s g7 86714 (G _ —84226
1645407 (¢ - 164538 7 ")l 164530
- y 164528 {/
- ’ (&~ 80531
86714 \@/ 151880
/l ;@ i
N\ 10743

164531

x(}\
~ @\@_ 119650

/-Ref. 159535

e : 27
pe
//__// OPeculiar to units equipped with spring retracted Punch pins.

~ - /1 50327

®[71681 - SPOOL
®| 7835 - SPOOL W/RIBBON

7 Peculiar t it i i i
@]53841,_@L@\ 0" ) ®@Peculiar to units eqmpg')ed W.IH"I power retracted Punch pins.
Paa [t ® A 179579 Decalcomania which shows direction of ribbon to
®2191 ~~__ roller is available.
//,‘\} \® @ Not part of 164520
I s
@® 85823

FIGURE 21. 164520 RIBBON FEED ASSEMBLY
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151630—@30 _

&

173150 —
~ \/@—2191
<\
680]—@3@ -
noz43” .7 T~
Ref. 156867 7
j>—~‘”/ -7
// /, '
- - i
LT ) 173128 —
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,' ; ! ) i ¢
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1
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o
. }
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i 200

20951

3599 —(0) @/

FIGURE 22.

9095\

e

151886

@

82463
/
y — 151241
,161347 7 Y
119651

160583
/ <=
g 110743 —— -~ — 74952
&— 76246

158816 S
/7 Y| || 4732
; ]
&) — 2547
(
&> — 160593
—82548
N\ s8817
‘Q ——112509
—l 82547
78824
/
3599—@@
p 151240
90951 C&) /
151886 ' /”9651
1613477 ~@
151879
¢ 151237
/ 151235
~ ‘ 151236 151234
- '::{{’,“\\
NEAVA N 151237
1
\ / -~
i @@
90951 3599
173131

119651
2 \@/

MOTOR CONTROL MECHANISM




2191
\
3598 -

151880 ~—_
3640 T‘@
~

3@/@3204@]
®141355

oL 5

1SS 2, SECTION 573-118-800

1110435 -

3640 - Ref. 152400

1109356 ! Ref. 2191

Ref. 7002

— 161320

E g—maw

151731

e

SPECIFICATION 59055

®Pecu|ior to 161321

FIGURE 23. 161321 AND 162247 LETTERS - FIGURES CONTACT ASSEMBLY
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155751 —_

2

— 179628 (6 Leads)

®161238

Ref. 151658 AND
124177

161305 —

™ 320410
162064
@195401
121243) 2
121245 %
121246
@ 320418 155752
N (o
L /
é @155753 -
- @Part of 161237 and 179628
@ 320410 — (1) () ®@Part of 161305

@ Peculiar to Tape Printer

FIGURE 24. CABLES
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\/

155751

e

320418

320410~

~
3204\]0

159655 INCLUDES 320410
(approx. 20-1/2" 1g.)

158946

O
3

FIGURE 25.

ISS 2, SECTION 573-118-800

320410

®156976 ——

156167 (INCLUDES 320410)

® 155750

> 27
' o
155750

@ Peculiar to 158946

CABLES (Continued)
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Ref. 154397
Ref. 154398

D g Ref. 173340 ; xa)

156250

156236

/

%

©
@9 2191
~
151632

BN

156473

@ Part of 173336 Madification Kit to ’
Provide New Style Shaft and Bearing.
(See Figure 3 for additional parts)

173336 - Specification 59795

FIGURE 26. EARLY DESIGN MAIN SHAFT MECHANISMS
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119648 — &

1726 2&2‘»

112627 -@

155753

93117 —&3

156450 —
~=1210

FIGURE 27. 173135 TAPE ABSENT CONTACT BRACKET ASSEMBLY

151152 — ef. 156028

2

4
N
\

WITIITs ot

Yt
3 «
IS >
[y

Ref. 152893 and
110743

164949

164948 - Specitication 50013S

FIGURE 28. 164948 MODIFICATION KIT TO EQUIP REPERFORATOR WITH COMBINATION
TAPE CHUTE AND KNIFE TEARING EDGE WHEN MOUNTED IN A UNIVERSAL CABINET
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22746
156991 5
153799 156147 \
/ ('
. 156152
3599 —__ ¥ | % 153339
~ LS | 21/
: ‘\\\@ | 125268 I @
|
! I
! / ~J ()@b
[ 163327 <
| 151629 159613 \
| | 8330
3 / 2191 153839 @
T~ \ / 156125 /
S~ @@ 151629
163327 - / J 156128
I 15163 s 8330
6136 144539

1
|
/ I: _~ Ref. 39
pol || 1 N
J

Ref. 162862

y
N
)
®

/
L

r ~~
! 1%54 T~
! 125802
| 3640
f“@@@
119656
I60842 156155 156'30 152893

156132

/7@

144539

' /'. 156137 156156 :
|

156153 :

I

[

!

l

|

’ 82463\
82463 ~-
1256~
(Supplied with (Also see figures 30 and 31)
156153)

FIGURE 29, EARLY DESIGN MODIFICATION KITS FOR BLANK TAPE FEED-OUT
(No Longer Compatable with Fully Perforated Tape)
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Ref. 162098 119647 159617 159602
119651 159403 \ﬁ % M
/ DT e - 160694
L. 159400 | i, /
%‘FI : // \\\\\\\
| i .7 \%
} } - /
' . - 156143 :
' ! - (0 — 119653
3598 : ! ///
2191 i | e %
|
/ /7002 o 15%31 T 3163
@5 7 . P 159615
- b 159617
| ! [ J/
o b % g
| -
55090 | | oL 159630~ o 119647
/0 N
| |
o . ~ 151737
ﬁfﬁ Py 1se139 2191 11%49
Lo b \ 1505077
G b R 8 159614 3640
T~ ! 0¥}
4 o N T~ 160840 125011
102028 by L .
I | i | |
' |l : , §
I | ~—~
159623 |1 - g
! -
S ; o
j / 3598
3 2191
| @— 151880

[,

i

l, @‘% ™ 45963
J

S — .

151631 159636
sesa
\ 156146 ]56
& 159608
: 159
9 L \ 5606 125011
. S /W
~ g 110743
2191 / \G\. ® ’
42823 / &3 -
. 156867 3640 \ \ 151880
151152 151848
2636

(Also see figures 29 and 31)

FIGURE 30. EARLY DESIGN MODIFICATION KITS FOR BLANK TAPE FEED-OUT
(No Longer Compatable with Fully Perforated Tape)
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119649 §— 1517
-
162097 6o 158758 ig
(See Note —
Below) / / 5 3640 )
151631 156558 ~—— : ;
\g%\ & >9— 160692
152893
640
/158753 /‘@
9
/? 125268 ‘3
-7 12501 [
//:
| 3640 &
| .
; N\
;
— | t 158760
41732\ : | @\J
110743 —gy- 7 (Q) | ! -
. ! b7 125010
151733 - . T
b v7
o
by
n !
. / [
151630— |
®- ) —— 158754
|
98004 93118 L !
\ [ L @\2191 7
o | t K . |
8 @ | Lo |
1 P! "~ 151632 | !
3624 V| B | CD)— 121125
: 1 : ! : ;
E x | |
o . |
151152 i L [
159637 ! U/ F P !
\@b 125011 / i} ;/0\ i 362 | QZ‘
® / T
/ @ ¢ : ! IR / :
110743 | IL NI ;
N !
/o ) L | ~~ 100994 L T 2am
- I8 - T |
119651 SR RS Sl (N o
156929 : “é\
159629
Not e:
162097 Modification Kit to Provide Contact "
Ref. 156139 Switch. Specification 5912S.

®Early Design Switch and Mounting Parts

(Also see figures 29 and 30)

FIGURE 31. EARLY DESIGN MODIFICATION KITS FOR BLANK TAPE FEED-OUT
(No Longer Compatable with Fully Perforated Tape)

Page 32




152893, 7
3640—_
82249

1 48660\‘5
148659
148638 \
S :

2415 2N P
156574~ o &

&

F\
153817 3640
152891
3606 T =~o
2191

148653 125011 R

10437 Wy

151880

@@ i 55005\1107\&@#/@ T
80283 Q‘ / 153817 | O N
%y '/3640 |

101626 "\— 148650

151442

148655

Nevcosssssosarisienn,,

o easassossasons

160860

148656

12501

Ref. 156072 /

-——
-

\ 3640
2191 2806

1SS 2, SECTION 573-118-800

Ref. 164279

| 15690

i \ , @ —115134
) \*@

151442

90504 119649

-4
_ 152893
N 2445 /@ @%

Specification - 503295

FIGURE 32. 148630 MODIFICATION KIT TO PROVIDE TAPE IN MOTION MECHANISM
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161102

3640 ? y N y
\I § J 82548 |
155752 -] 15901 | 49084

|

,0 " 1 —D
\ 82548 o 55752
yui

S

74727 \ 159571 155750

p O@i51073
-
27 ®@110743
3640 -
80755 v | Qi

74727 \ @ \ | f’
161100 151688 |
82548 |
152893 73611 @ 77 I \ 41732 !
C 82548 |
i
L

I

162306

174649 159568 — e 159570 125011 \
AN { ) \ 151737
P @ < 159579 @ al / =
< / 159578, /
3640 151152
— 162305 ! 159575 i 1 3640
I
1 1
‘S‘I"% ! ?—— 151632 : 160997
i —_ !
@ 1ot | ? 2191 ! 156572 / 160944
- Lo 151632 J7~< @ @ 119649
@ L S s - 160998
! A - I
RS ® - Modification Kits Cables
g NP BONYS ;
\ 119649 —@ {14, 159381 (Two Contact Pile-ups) None -
155750 159565 —__< = /G 7002 159382 (One Contact Pile-up) None
° @— 119649 ®162271 (Two Contact Pile-ups) 162306
® / 162272 (One Contact Pile-up) 162272
174650 (Two Contact Pile-ups) 174649
oo 159580
i 248] @194167 (Two Contact Pile-ups) None
] i Ref. 156867
L SPECIFICATION 58865
FIGURE 33. MODIFICATION KITS TO ADD TIMING CONTACTS
152893
3640 / 152893
Variable Features of the Modification Kits 156078 I 250 /
158950 - ¥ 125011
MODIFICATION | CONTACT ASSEMBLY CABLE ® ©JB )
KIT TRANSFER | MAKE-O NLY @ %\
159379 158950 Ref. 159472 % \ 3640
159380 156078 A . \ )
162273 156078 162304 el 125011 )
162274 158950 | 162303 % 156177
163945 156078 163946 o
@ / , \@/ 7002
AN ® @ — 151630
155750 156159 /

219
SPECIFICATION 58865

FIGURE 34. MODIFICATION KITS TO ADD CODE READING CONTACTS
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151688
—_
— - 110743
®@155750 0 _ &

\
0] 320410}\

®@162211 — ®159641 —

— 154247

159517 (Fig's. "J")
159653 (Fig's. "S")

pu

@ 155752 154246 —

/12]244

90951 ~
110
@5352893

~ 162886

SPECIFICATION 58785 @ Peculiar to 159360
@ Peculiar to 162242

FIGURE 35. 159360 AND 162242 MODIFICATION KITS TO ADD SIGNAL BELL CONTACT

Ref. 156028

e e
~ - L ) ,‘1 /;K ::
P !
/// ,\‘ P ’/; /»\\id‘ [ 1:
160672 -7 29 AT
M 161493.\®//// ST ;
o < , “ i "
c&x/ e T N
//// ‘kl*;‘;/ o ‘.i:’
g ) \\ < - ::
i Y Ve el
1607 L& , \ & i
; 8330 160666
-7 Ref. 2191
87 160674 Ref 151630
R
1 l:
Lo TS~ Ref. 159957
- SPECIFICATION 55345

FIGURE 36. 160881 MODIFICATION KIT TO ADD GUARD FOR BACKSPACE MECHANISM
(PRINTING ON EDGE OF TAPE)
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151631 S
4 i
’ TN REf- 156867
163327\ @,@< 2191 ///, ; /. } :/
115613 A
@@;f@~ PA L T,
R VAN 163327 floozz777
[12191 S _ ; ¥ ' /
151631 | X ey !
S . ) » 161334

— 161339

L SN 45024 "E

Ref. 156867 29 —% Q@R 9]
161337 o9 9
\\2191

SPECIFICATION 58895 153839

®Not Part of 161340
FIGURE 37. 161340 MODIFICATION KIT TO ADD MANUAL INTERFERING LETTERS TAPE FEED-OUT

SOLENOID CHART
SOLENOID | DIM. "A"
®161335 12-3/8"
@162834 3-1/2"

Ref. 156484
86774 ’s f.
] @"*-4'11/ Ref. 161334
M I L'/_. o
/ _aenm
153839 et
T @ 3598 161341 - Specification 58895
162432 - Specification 58895
Ref. 156867 \
S?LEELO‘? @Peculiar to 161341
(See Chart) @Peculiar to 162432

155750 —& 65{5—@ 320410

FIGURE 38. 161341 AND 162432 MODIFICATION KITS TO ADD SOLENOID OPERATIONS TO
LETTERS FEED~-OUT
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119648

159900 ‘E
159902 0 4 /é

0} . '
159987 Peculiar to 159363 —— i 153817

Y 125011
159901
122149
55063

159912
159913

®33765 e

®159910 o 159903

()
& 104824 ©\
. 2191
159911
N 90560 60674
®86304

110743
151073

159363 - Specification 55345
1_7_26_42- Specification 5534S

@ Used w/159363

FIGURE 39. 159363 (CHADLESS TAPE) AND 172640 (FULLY PERFORATED TAPE) MODIFICATION KITS
TO ADD MANUAL BACKSPACE (PRINTING ON EDGE OF TAPE)
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?—151152

320410 — >

|

159975

B H
159978 Early Design

119648

§-@151152
@-® 3640

~-@®193804

@159976

ul D119648 %
?
L7 ®155750
L7 —®193824
110743 l(
99
159980 @3640 ;
Ref. 32041C

Ref. 155750

@ I
®
y g~®125215 3598+
@

159956 2191~
Ref. 150001 8330 — &
I

P
a
NZFA

159960 —_ 191
/

159958
/

Ve
4 ’,
@\ L7TNS 151721 — g
@%m, 2034 VoD .
| ®/ 159959 P~ Early Design
@151632 B — 10743
& 1573

159962

@ Peculiar to 162245 SPECIF ICATION 55345
@ Part of 193825 Backspace Magnet Assembly

FIGURE 40, 161304 AND 162245 MODIFICATION KITS TO ADD POWER DRIVE TO BACKSPACE
MECHANISMS
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. 86079 159565
J@"§H§ 3599
~ \
" ' =T 119649 162803 | .09
( - b 3640
g > 162804 — o=
85079 = 9 90y 162773 ~
219 162761 W/
™ 119649 82463
3640 399 N\
162784 0) =
[ ) 2 163255 , 3599
4 L g\§$\563 {BSZD 153817
P e -OX
) -\ 3640

-=75 162776 125011

[

|,

®162795
163351
162802 -

1
t
125011 !
AN J
o -

@\
3640

- - /
O - 119652 (7 152893
'/’/ I 330 / @) . @ Peculiar to 162379 and 162381 (4 Second Time Delay at 100 WPM)
110743 7

®@Peculiar to 163347 (16 Second Time Delay at 100 WPM)

162797 ® Peculiar to 162381
151637 7 2]9] 162798

162799

- — ==

162379 - Specification 59455
162381 - Specification 502065
163347 - Specification 59455

(g (Also see figures 42, 43)
2 FIGURE 41, 162379 AND 163347 MODIFICATION KITS TO ADD AUTOMATIC NON-INTERFERING
Q LETTERS TAPE FEED-OUT AND 162381 MODIFICATION KIT FOR AUTOMATIC

NON-INTERFERING BLANK TAPE FEED-OUT.
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119655
\
Ref. 162756 @
P 163326 3 }10 _
S iy .~
Ref. 73175/ i\ / g oL )
' N Vol ‘ S N
Ref. 2539 N g ”/ 151685
N e ‘“'
{’ ;‘} (4 J’\‘" ;
4N, - e
"--/ Ref. 176490 Early Design
162757
¢ -
153839 - - N
DN 193639
~ 73175 | S < .
\ | N a
Y 199859 )

g
IN Ret. 176490

: 151694 119636
@151629 _<B \ﬁ 160842 @

45963 —~

191659~ 194181

179573
194179
156132 (Early Design)

® 151642

- [
’ \\ \\
. / \ N~

z\'fc"'\ ' \ /

&0 ) ret 154397 194180 )

\ Y= 1! 162741 (Early Design)

< ! > =z ,
\\\—/J/ 110743

N
Ref. 150000 194164 /. 3599

~
®173601 @, D
151658—F
|- 162750 2191 —
162752 1 ‘
N
[™—Early Design
\ 163327
29— 162744 162748 /
151632 -] Y - )
304532 151630
J
[
153839 2 —@fﬂ
2191

@162754
AN

162381 - Specification 50206S
162379 - Specification 59455

2191\ b, @ -7 :’

7°°2 /~ < - @162753— o 162380 - Specification 500595
176286 151629 “Ag- il ~ 163347 - Specification 59455
\ ~0g7 173443 - Specification 500435
®1250n’ o) 176628 - Specification 500435
@153799 198070 -Specification 57725

(Al fi 41,43,44,45
@ Not Part of 162379, 163347 and 162381 S0 see Higures )

@ Not Part of 162380, 162381 and 198070

FIGURE 42. 162379 (AUTOMATIC LETTERS), 162380 (REMOTE CONTROL BLANK), 163347 (AUTOMATIC

LETTERS 173443 (REMOTE CONTROL LETTERS), 162381 (AUTOMATIC BLANK),
176628 ZREMOTE CONTROL LETTERS) MODIFICATION KITS TO ADD NON-INTERFERING

TAPE FEED-OUTand 198070 BLANK FEED-OUT TO MODEL 28 REPERFORATOR
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Vyyly
i
R
] Wt
Ref. 156028 L\ |
‘_’; 1]
-~
1l <
1)
2034 oy
110743 -7
&
{
W ! ~ !
\ DL
151152 -

B

179573

N 119648

162756 —

125011 \

-

110743~

O -
151152 — e

FIGURE 43.

26477 — @{4812 (OD .125)

72522 (OD .093)

Ref. 152400

Ref. 156536 ANC 110743

162379 - Specification 59455
162380 - Specification 500595
162381 - Specification 502065
163347 - Specification 59455
173443 - Specification 50043S
176628 - Specification 500435
198070 - Specification 57725

(Also see figures 41,42,44,45)

162379 (AUTOMATIC LETTERS), 162380 (REMOTE CONTROL BLANK), 163347 (AUTOMATIC

LETTERS), 162381 (AUTOMATIC BLANK), 173443 (REMOTE CONTROL LETTERS),
176628 (REMOTE CONTROL LETTERS) MODIFICATION KITS TO ADD NON-INTERFERING
TAPE FEED-OUT and 198070 BLANK FEED-OUT TO MODEL 28 REPERFORATOR
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151733 41732

Part of 176620 Cable
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@3640 L/ "
\@@ L / |' | 7002
/<D° = I 160404 | 176623
/”” 1 !
@152893 T S - Ik S !
L T® !
®@125215 736/ | |
‘ @2191 : ;' :
@¢ 320410 -7 P i
> T ® 156558 P |
- 159977 162773 1 | @151722 |
@30 \ \ 99 L @2191 / !
-/ ,,—@’ ~ 119649 ; N\ |
P ol ) !
125011 7 @—®125011 g
5 S0 3610 82463 -
©224Mm ! ~®@152893 3599 \\ 340 59
@151152 / -
z . : 3599
6.l o 162774 ]
2 \V—@)\@D
/ N T ~eo®
@ 119ca9 2159978 NI _, !
162780 3640” 153817
J— 162781 _ - 163255 |
/’/ r"—
3640 - B D
158772 s -
N b@\»,szzws 1 | M - -9
@-;:x» 162760 | I
162785 | 162788 ;
- . 119649
! 84226 | 162792
45104 \\g . |
1
151
,M | 151632 —_ — Ples
162778 —, B / : f d,/c?»~2191
119652 e~ » 162775 162791 ! g P g '
162794\ M'“ / D '5956/5
162795 T 78533 §
®@173691 . = \ ! =
Pl - \ //,' | P
\ L0 % \162793 MZBOZ\AJ: Ceza a4
ey L O R ! | R
©) s wo | 2\
| i P , \ 151632
' T | @@\
L oY - . 162797
L// 83\30 , ]5289/3 125011 2191 @/35‘;’8
2191 = % _
110743 N50- ] - 55750 @
9 D \

151637 =3
/ \ 119652

62799

162380 - Specification 500595
173443 - Specification 500435
176628 - Specification 500435

155752 OPeculiar to 176628

@ Peculiar to 198070
(Also see figures 42,43, 45)
® Peculiar to 162380 and 162381

FIGURE 44. 162380 (BLANK),

162381 (AUTOMATIC BLANK), 173443 (LETTERS) AND 176628 (LETTERS),
MODIFICATION KITS TO ADD REMOTE CONTROL NON-INTERFERING TAPE FEED-OUT AND

198070 BLANK FEED-OUT TO MODEL 28 REPERFORATOR
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164884

151629
Ref. 156028 \ ,
8./ . <
,. ~, 119649 v R J1o  Ref. 193639
125011 ; / Q e @
152893 N @D ‘ﬁSB“ e 194197 N ™ ——153839
.) 97 ! © \& S 8330
S sage7 \
3640 Ref. 150687

yd

Peculiar to 162380, 162381 and 198070
Modification Kits

2034

119649
173609

119649 Vs
173606
86873 ~
173608 _ Q‘;" 173607
-9
2034 119648
. EARLY DESIGN
7
119649 i
~G |
) |
& } 151629
(7 o | N
110743 \ '
N i 173614 164888 Y 5"
|
84592 & | - Df \L— Ref. 162778 and 162775
. | —~
194164 “© ® ,
. | P
199403 —_ ! /Q n% 2 0g——219)
M 199825 119652 200 > /@
®162089’E 8330 \153839
113039

g FIGURE 45.

173608 —_

153839
119648 ~ - 2191

N

173618

2191

@‘ 173607

173604

(Also see figures 42,43, 44)

162380 - Specification 500595
162381 - Specification 50206S
173443 ~ Specification 50043S
176628 - Specification 500435

@ Peculiar to 162380, 173443
and 176628

162380 (BLANK), 162381 (AUTOMATIC BLANK), 173443 (LETTERS),176628 (LETTERS)
MODIFICATION KITS TO ADD REMOTE -CONTROL NON-INTERFERING TAPE FEED-OUT

and 198070 BLANK FEED-OUT TO MODEL 28 REPERFORATOR
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SECTION 573-118-800

Function Blades
Modification Kit Blade
162375 162362 (Unshift-On-Space)
162363 ~—_ 192779 192778 (Unshift-On-T)
193669 193668 (Unshift-On-Blank)
125011
g
/- B}
3640 /
151152 3
162863 — ;
Ref. 156316
S et 162375 - Specification 59095
(R T S N 192779 - Specification 59095
* {oro- e AR 193669 - Specification 59095
\ \,\‘/

FIGURE 4. MODIFICATION KITS TO PROVIDE UNSHIFT FUNCTION

161930 o~
I -~
; o)
LN
= |
161928 - - "
\ N a
. < (NG i
Ref. 1560287 |
i o
IR
| AN
|

151631 /:B

161828 - Specification 5534S

FIGURE 47. 161828 MODIFICATION KIT TO MAKE TAPE BACKSPACE AND BLANK
FEED-OUT COMPATIBLE
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41732

{
!
/
{
(¥

% 155750
\ j— Part of 176620 Cable
155752

176621 - Specification 500545

FIGURE 4g 176621 MODIFICATION KIT TO PROVIDE END OF FEED-OUT TIMING CONTACT
" FOR 176628 LETTERS TAPE FEED-OUT

176624
151733 ~ /
@mo@ . 80334 82547
S /.
110743 0) O\ / m\— 80334 82547
/ 80334
Q o/
\ Q Q Q ' / 160404 -
82548 9 o Q 5 _ 82548 \
Q 0 80755 \
158816 — Q ) % —176623 \
Q
) ~~ .@@\ 74
==u © L, 156740
160583 — =3 : L 2191
~ i - \ 7002
Yoo oW--- -
/ P i
f’/ O
e _
= A :l 159956 _ K 119651
v ! -
| N - 'll @)‘)
| \ /\ (1‘;\, 0 \‘T/ 4 o 176622
> g I /
Ref. 162780 PN
\ ! - L "\J if Ref. 2191
LEs- T AT TN i
)
\ N\ i
Cﬂ—”é { N \ H
A \ Ay
| A\ \ ARRL]
AN\ \ >l
| 114 %\ e ?’
| AN, W) J— Ref. 162773
: . N '\ :I'
i
S AN
(S W, ;.,.U
— » o
\‘\ ({v)
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@174450
<2 125015 «
e g
‘ 151442 — W =
gyi 9095 29
172632 1515308 ®

e

B, 2191 7002

- - a9
- 1) 151722
153538 ®" 174448 — %/
N 7002
2191 (. ®151721
2191 o ?
~~ .— 3598 K, 0219 N —
] 57267 @' ,D122292
& > ®70027 _/®103078
= - @84892 ®82548\ ) @82548
@ 80334 ) (D 80334
2481 —
(® —~_ /) ®174446
i N ®82547\ s
Wy ~ ®174444 ~

0@ R / ) .
2161 \\‘(D 80334 P (
3598 ®82548 \® 84852 — ) s
-
151152 — G~ 1 ”\’ ! _9—119648 1
m o i 1

ol —®174446
164743_&0 \:1 D~ Ref. 152438

7655— @ Port of 174442 Contact Assembly
@ Peculiar to 176420 '
® Peculiar to 176421
176420 - Specification 500415 )
176421 - Specification 500415
FIGURE 49.

176420 AND 176421 MODIFICATION KITS TO ADD TIMING CONTACTS
TO SELECTOR
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151737 119649

3640 4‘ 56558
179669
~ A 119649 _—
@ ’7(("(@

159978 — oo 5 M
% -~ 4 ’/ @
/ 151880
151880 _ ' N 3640

\17645]

3640/@ -

@2 @_'04463 104463
159976 —
ﬁ/lssuo

12034\@
@ Ref. 162850

|

Ref. 164513

Ref. 156051

2191~

153841 — é
ﬂ— 176452

-
-
~

42827\ L Refl
Q /70072 )
® 76454
o
P é 176453\sz
|
176452 — . (%f 3537

N
P N
176460 ~
4 110743
178826 ~§ s

m:.,"' /
\\/_/ ﬂ‘% 77@@—151880
70072 =
ﬁ 176459

_ Lo V
176455
/

42827 176457 ®Peculiar to 173961
@Peculiar to 179133

173961 - Specification 500585
179133 - Specification 500585

(Also includes parts on Figure 47)

FIGURE 50. 173961 AND 179133 MODIFICATION KITS TO PROVIDE BLANK DELETE FOR
TYPING REPERFORATOR
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®151688
T—

Ref. 162850 : ;3

'3,

\\\
82548 ~~< % S , '
rd
© 74727 —— e 3 \115122
PRGN T |
/ '
~ g
® 82543 ~ ?:% 176468
|
¢
®© 74727

® 82548 —

———— 115941

©7427 =
© 82548 — 153342 ——
176
162886} — a6
152893 5@
3 90951 — (3
_— ® 176467
114876

® 178905 Contact Assembly }

— 178829

178827

Ref. 159472
197?
"hfn Ref. 156024
h It Lo N
2] \h N
S 3 Ref. 2191
- Nl
: "o . .
b Ref \7002/'{6& 2598

Ll
N AT~ / /
&G, - 7 |

194176

Nr‘ e

{/ : (X T . Q')

NV Y T Ref. 7002
2191\ v o RER
3598 (@L
Ref. 7002 / %
179967 /

(Also includes parts on Figure 49) 151630 Specification - 500585

FIGURE 51. 173961 AND 179133 MODIFICATION KITS TO PROVIDE BLANK DELETE FOR
TYPING REPERFORATOR (Continued)
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151689 —
110743 —@

&2
41732 —CF,

82547 /

74
158816 —2~
= &2

82547

&

164507 —

82547 —~

74728

158816 — 4’

82548

s2444 — )

FTT T e

®158807 —__
©153819 — =

N
®320410

1SS 2, SECTION 573-118-800

®161238

®173850

— Function Biade

(D 179461 (Figs.)
(2) 179462 (Uncoded)
(3) 179462 (Uncoded)
(@) 179460 (Ltrs.)

164506 - Specification 59525

@ Not Part of 164506 Modification Kit

114876 n
90951 x® |
qf"o |
7 '.
152893 :
I . /
; . 154352
b N ST A Ref. 156316
PN I
e
FIGURE 52.
OPERATED CONTACTS
F~_
| —~ -
! 7
74728\ I |
) |
&S
% |
160583 — |
= |
82547—@ L_
74728 — S,
158816 — T—e5—
&5
>\82548
[
319058 — ,
FIGURE 53.

164506 MODIFICATION KIT TO ADD MULTIPLE MOUNTED FUNCTION BLADE

— 151688

‘ / 110743

— 41732

l m\ 82444
@ — 82547

‘ —— 74728
—Ts —=—_ 158816

T~ 82547

L---f¢
Q

319040 CONTACT ASSEMBLY - FUNCTION BLADE OPERATED
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®86304 =) J &5 ﬁ
, < ¥ P oimon”
o -~
' = - @159913 - 47420
| . Ve g
~ - \ .
@178919 -7 P )@
e ;/ /@1789”’ N %,111017 ‘
/ | @ ~ & 2191
\
@119648 b s () 178927 ceomcl
®178920 J P @ | B, o Ref. 156028 : 3

/ =
S AR
151637 — B / i3
@ W@(@%m @@ @21N 160948 ,;my \\ . ,
\ l

t \- R T )
X / -
®178922 ®93117 /@i"; TN N
4 178925 ONot Part of 178917
@Part of 178923 Crank Assembly
~
178924

178917 - Specification 55345

FIGURE 54. 178917 MODIFICATION KIT TO PROVIDE BACKSPACE MECHANISM FOR FULLY
PERFORATED TAPE AND PRINTING BETWEEN FEED HOLES

Ref. 178921

Ref. 156028

178931

178918 - Specification 55345

Ref. 151630

FIGURE 55.

178918 MODIFICATION KIT TO PROVIDE GUARD FOR BACKSPACE MECHANISM
(FULLY PERFORATED TAPE, PRINTING BETWEEN FEED HOLES)

Page 50




iSS 2, SECTION 573-118~800

Ref. 161109

FIGURE 56. 179275 MODIFICATION KIT TO PROVIDE POSITIVE ENGAGEMENT OF PUNCH SLIDES
WITH THE LATCH LEVERS

153817
' 110743

/ 125011
Bow— o —— 174476

Ref. PUNCH

BLOCK)
174475 - Specification 500345

FIGURE 57. 174475 MODIFICATION KIT TO PROVIDE PRINT SUPPRESSION ON FUNCTIONS
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Ref. 119651

. T

B Vi ——178178 e
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! : Ref. 156931 . !
! . t ;.' .,.'
| P AN
| Ref. 2191 — % S
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I Ret. 156501 > x :
: UC‘S\/'~”9649 :
f w5y ! Ref. 16]323
: e 173977 |
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) Ref. 112626

L "’ TYPEWHEEL
) “ '-':"»} @ /

173755

-

l,'

g
enu,
u.
g
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i

|

|

]

1

{

i

1

| Ref. 152400
| | %‘3 /
i

t

I
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+
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1

i
| Ref. 156489 .
Z’// € o~ M\“ 5 7//&\
“ > - @ NP N
4 > Ref. 3640 ~ g7
'*\ 173981 . 173979 A .
e 1737 i
Ref. 152893 P 56 g
'
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176640

FIGURE 58. 178834 MODIFICATION KIT TO CONVERT RIBBON FEED
MECHANISM TO FULLY PERFORATED TAPE
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156024 t
[

Ref. 152893 /T

159560 —__

b

-
//
170243 7 170242 T L7
N oot~ 151073
L RN { Ref. 55043
- 170247 e
72 172984 110743 o L
170248 (Code Hole Pin) N
170249 (Feed Hole Pin) . o N
-
173770
g Note:
- Due to special assembly processes, it *: recom - -~ded that when
_ - part reploczrent becomes necessary on tis portinn of “ne funch
P 170788 N Block Assembly it be returned to Teletype for repair.
-~
- ~ ((((' @ . 170219
- s
- L
- /
T~ Ref. 93356
T~ 170241
=
e Ref. 1/10743
163674 - 170779 ]
o _ ~
e
-
-
-
& — 110743

Ref. 156028

FIGURE 59. 178834 MODIFICATION KIT TO CONVERT RIBBON FEED
MECHANISM TO FULLY PERFORATFD TAPE (Continued)

Page 53




SECTION 573-118-800

FUNCTION BLADES

Modiéiiioﬁon @ @ @ @

176258 179932179934
See See
179933 179935
176627 Note 1 Note 1
192686 1797611179762

Function Blade

®179761 (U.C, "H" Function) )
179762 ("BL" Function)
®179932 (U.C, "S" Function) 7
@179933 (U, C. "J" Function)
®179934 ("N" Function) ,
@179935 ("CR" Function)

320418—@’
176673 155753 — ©154235
165027 @ @
ol
T
Ref. 156316\ «’(Qr \’f b
/,"'f\;‘ RSN Yoo
X Yy O =
®3<s4o )
ﬁ ®82548 ® - 159568
s \ ‘5957’ ®74727
®151688 / .
@41732 /82548
®161100 O ?;— 3640
{ ®80755 N L ®
- 12501] g L 1%on
~~. 159570
155750 ®161102 3~ @ 3640 & — 151631
155752 . ~-.. \'r\\&; \5,. T 9]
155753 L TN AT T 291
i

| 9 13893
.. -
% N Ref. 159995

Ref. 151152, - 176257
3640 and 125011

Note 1:

Function Blades included in

164506 Modification Kit
@ Peculiar to 176258 ¢
®@Peculiar to 176627
@Peculiar to 192686

Specification 501115

FIGURE 60. MODIFICATION KITS TO EQUIP A REPERFORATOR WITH AN AUXILIARY CONTACT

ASSEMBLY AND FUNCTION BLADES
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1SS 2, SECTION 573-118-800 1
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ST 2 P
®193974 ‘ T i
(; 7002 b
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. 119648 151631 \ﬁ IR
((.’l(r ] ,I,':-:.',',;;.}."/ﬂ I
) @90789 f Stk
- \@\\ , 15 HIES
- | == " D195231 T~ 3 193983
®193572 @\
@@ 119648
@2]9] ® Early design part
- TDis1722 ® 194076 Modification Kit
( to Rarcute tope
®Replaces early design 195231
® 193988 Mocification Kit to
maintain Slack Tape
‘«» FIGURE 61. MODIFICATION KITS TO MAINTAIN SLACK TAPE AND REROUTE TAPE
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Ref. 159525

(=7
@

@kaéoé Ty T
| \2191 195296 :
7002 3599~ 8
121242 151630 () |
193755 & 92260 ! ’
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| « 192899 192882
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119649
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311516 Note: < o
124177 ? Use 97117 Ribbon; Black — Red

3599 L
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151637 _ﬂ 321479
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T
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3 J — 119651
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178535
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320410
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321478
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o 173621 \%
155752

Specification — 50601S

FIGURE 62, 304273 MODIFICATION KIT TO PROVIDE FOR TWO-COLOR PRINTING
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Typewheel Code moy be found
in either of two locations.

TYPEWHEEL ARRANGEMENT
PART PART PART PART
CODE NUMBER CODE NUMBER CODE NUMBER CODE NUMBER
€ ARA 173965 ARE 173970 AXW 175519 AED 175655
AWA 173967 ARC 173971 AZG 175554 BRB 175701

FIGURE 63. TYPEWHEELS
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Part Description and
Number Page Number

190M Coil, Magnet 47
224M Coil, Magnet 38,42,47,56
252M Coil, Magnet 32
254M Coil, Magnet 16
281M Coil, Magnet 42

1020  Screw, 6-40x 1/4 Hex 6

1028  Screw, 4-40x 1/4 Fil 47

1036  Nut, 6-40 Hex 7

1210  Screw, 2-56 x 5/8 Fil 29

1256  Setscrew, 6-40 20,30

2034  Washer, Flat 15,38,39,
41,4347

2191 Lockwasher 3 to 11, 21,
23,24,25,28,30 to 40,42,
43,45 to 48,50,52,54,55,
56

2199  Nut, 7/16-32 Hex 10

2407 Lockwasher 10

2415  Spring 33

2438  Washer, Flat 16,47

2481 Washer, Flat 34,46

2539  Nut, 3/8-32 Hex 20,30,40

2669  Lockwasher 4,14

2836  Spring 56

3598  Nut, 6-40 Hex 3,4,6,7,8,
10,11,14,15,18,19,21,25,
31,32,33,36,38,39,42,43,
46,48,55

3599  Nut 4-40 Hex 3,6,7,9,11,
12,15,16,17,20,24,30,38,
39,40,42,56

3603  Nut, 1/4-32 Hex 21

3606  Nut, 6-40 Hex 4,19,33,56

3624  Washer, Flat 32

3640  Lockwasher 3,4,5,9,10,11,
13,19,20,25,29 to 34,38,
39,40,42,43,44,47,48,50,
52,54,56

3646  Lockwasher 36

3650  Washer, Flat 38,56

3870  Spring 19

4703  Spring 39,42

4812  Wick, Felt 41

5363 Spring, Compression 7

5425  Shim, 0.010” Thk 31

6801 Screw, 4-40 Pilot 24

7002  Washer, Flat 3,4,6,7,9,

10,11,13,15,17,19,25,31,
32,33,34,36,38,39,40,42,
45,46,48,55,56

Page 58

Part

Number

7603
7655
7835
8330

22746
31636
33765
41543
41732

42823
42827
45024
45104
45963
47024
49084
49420
55005
55063
55063
55090
55669
70072
70466
70878
71073
71437
71681
72522
73175
73611
74283
74553
74674
74727
74728
74952
74965
76246
76422
78533
78824
80283
80334
80531
80755

NUMERICAL INDEX

Description and
Page Number

Spring 39,42

Spring 25,40,43,46
Ribbon w/Spool, Black 23
Washer, Flat 3,4,6,7,8,12,
14,15,18,19,20,23,30,35,
38,39,40,42,43,52

Spring 10,20,30

Spring 31

Washer, Flat 37

Bearing, Ball 21

Plate, Clamp 24,25,32,34,
35,42,45,48,49,54
Washer, Flat 3,5,31
Screw, 3-48 x 1/4 Fil 47
Spring 36

Spring 39,42

Spring 31,40

Washer, Flat 11

Spring 3,34

Spring, Torsion 50
Washer, Flat 33

Spring 22,37,38

Spring 37,53

Spring 31

Spring 43

Lockwasher 47

Spring 47

Spring 38

Washer, Flat 33

Washer, Flat 8

Spool, Ribbon 23

Wick, Felt 7,33 41
Lockwasher 20,30,40
Wick, Felt 34

Washer, Spring 14

Wick, Felt 10

Nut, 6-40 Spl 33
Terminal, Contact 34,48,54
Terminal, Contact 32,49
Screw, 4-40 x 5/8 Fil 24
Bushing, Insulating 48
Bushing, Insulating 24
Spring 41

Spring 15,39,42

Spring 24

Screw, 4-40 Shoulder 33
Terminal, Contact 42,45,46
Washer, Flat 23

Bushing, Insulating 25,32,
34,42,45,54

Part
Number

80833
81726
81731
81778
82249
82392
82444
82463
82547

82548

84226
84575
84592
84892
85823

86079
86283
86304
86506
86714
86774

86873
87401
90052
90361
90504
90517
90535
90560
90573
90599
90606
90615
90789
90790
90791
90951

91120
92260
93108
93117
93118
93346
93356

Description and
Page Number

Guard, Contact Spring 35 "‘3
Terminal 25,35

Spring 23 .
Screw, 4-40 x 3/16 Fil 16

Washer, Flat 33

Shim, 0.004” Thk 4 .
Bushing, Insulating 49
Spring 24,30,39,42
Insulator, 0.094 In Thk 24,
25,32,35,42,45,46,49
Insulator, 0.062" Thk
24,25,32,34,35,42,45,46,
48,49,54

Spring 23,39,42

Spring 38

Shim, 0.004"” Thk 43
Stiffener 46

Spacer, 0.188" Thk 18,
23,52

Washer, Felt 11,39

Spring 18

Spring 37,50

Post, Spring 3

Washer, Flat 23

Screw, 6-40 Shoulder 11,
36

Spring 43

Spring 3

Screw, 4-40 x 5/8 Hex 17
Washer, Felt 8,47

Washer, Felt 33,47

Spring 20

Washer, Felt 13

Washer, Flat 37

Spring 4
Shim 0.008” Thk 11 §3
Spring 3,18

Spring 19

Washer, Flat 15,55

Washer, Flat 38

Lockwasher 7

Lockwasher 13,24,35,46,

48,49

Spring 7

Lockwasher 19,56

Lockwasher 21

Lockwasher 29,50

Lockwasher 32,33

Bushing, Eccentric 48

Washer, Felt 3,7,53 .




Part
Number

94669
94693
94712
96717

97117

97266
97516
98004

100994
101123
101626
102028
102999
103078
104463
104807
104824
108943
109356
110434

110435
110437
110743

110879
111017
111410
111614
111767
111777

112475
112509
112626
112627
112631
112634
112636
113039
114876
115122
115134
115941
119467
119647

Description and
Page Number

Screw, 4-40 Shoulder 7
Wick, Felt 33

Washer, Flat 10

Screw, 4-40 Shoulder 4,
15,25

Ribbon w/Spool, Red-Black
56

Plate, Clamp 25,35
Bushing 23

Screw, 2-56 x 11/16 Hex
32

Nut, 2-56 Hex 32
Washer, Felt 11
Eccentric 33

Post, Spring 31

Screw, 2-56 x 5/32 Fil 56
Plate 46

Screw, 4-40 x 1/4 Hex 47
Washer, Flat 33

Spring 16,37

Bushing 35

Washer, Flat 25

Screw, 4-40 x 3/16 Fil 3,
14,15

Nut, 4-40 Hex 25

Spring 13,33
Lockwasher 3,5 to 18, 20
to 24,29,31 to 35,37 to
43,45,47,49,50,51,53,55
Spring 9,12,19

Screw, 6-40 x 5/16 Fil 19,50
Washer, Flat 3

Spring 39,42

Washer, Flat 31
Connector, 4 Pt Recep-
tacle 27

Screw, 6-40 Eccentric 33
Insulator, 0.031"” Thk 24
Nut, 10-32 Hex 10,14,52
Nut, 2-56 Hex 29,33
Spring 3

Spring 13

Spring, Feed Pawl 31
Post, Spring 43

Washer, Flat 13,35,48,49
Washer, Felt 10,48
Washer, Felt 11,33
Washer, Flat 21,48
Insulator, 0.032" Thk 32
Ring, Retaining 7,31

NUMERICAL INDEX (Continued)

Part
Number

119648

119649

119650

119651

119652

119653

119655
119656
121100
121125
121242
121243
121244
121245

121246
121551
122149
122292
124177

125011

125015

125215

125231
125268
125802
128357
130330
130696
131016
135716
135901
138034
139697
139752
144797
144793

Description and
Page Number

Ring, Retaining 4,7,14.22,
29,37,38,41,43,46,50,55
Ring, Retaining 7,10,11,
13,18,23,31,32,33,34,38,
39,42,43,47,52,56

Ring, Retaining 8,18,19,
23,55

Ring, Retaining 3,10,12,
13,19,23,24,31,32,37,38,
39,42,45,50,52,56

Ring, Retaining 3,7,8,14,
31,39,42,43,55

Ring, Retaining 10,18,23,
31

Ring, Retaining 40

Ring, Retaining 20,30,40
Spring 13

Washer, Spring 32

Clamp, 118 ID Cable 15,56
Clamp, 3/16 ID Cable 15,26
Clamp, 1/4 ID Cable 35
Clamp, 5/16 ID Cable 15,
26

Clamp, 3/8 ID Cable 15,26
Screw, 8-32 x 1/4 Hex 36
Screw, 4-40 Spl 37
Bushing, Insulating 46
Lockwasher, 4,6,14,15,19,
26,56

Washer, Flat 3,6,9,11,12,
13,14,18,19,20,22,31 to 34,
37,39 to 44,50,51,54,56
Washer, Flat 4,8,9,16,19,
46,55

Screw, 4-40 x 3/16 Hex 38,
42,56

Nut, 10-32 Hex 4

Spring 20,30,32

Washer, Flat 20,23,30
Ring, Retaining 8,13
Washer, Felt 11

Washer, Felt 12

Washer, Felt 11

Spring 3

Washer, Cup 10

Plate, Clamp 29

Screw, 4-40 x 9/32 Fil 2
Screw, 4-40 x 11/64 Fil 3
Shaft, Feed Wheel 7
Shaft, Eccentric 7

Part
Number

144794
144795
144796
144797
144998
144999
145353
145356
145357
145358
148630
148648
148649
148650
148651
148652
148653
148654
148655
148656
148658
148659
148660
150000
150001
150013
150026
150029
150040
150043

150044
150048
150089
150241
150327
150355
150356
150411
150507
150687
150923
150990
151073

151080
151103
151152
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Description and
Page Number

Spring, T'arzion 7

Fiate, Rear 6

Plate, Front 7

Shaft, Feed Wheel

Post 7

Shoe, Tape 7

Wheel, Pressure 7

Wheel, Feed 7

Guide, Tape 7

Bracket, Tape Guide 6
Modification Kit 1,33
Bracket 33

Post 33

Bracket 33

Actuator, Switch Lever 33
Bushing, Shoulder 33
Lever 33

Pin, Sensing 33

Spacer 33

Bail, Actuator 33

Block, Guide 33

Spacer 33

Plate 33

Drum, Clutch 5,40
Drum, Clutch 3,38

Disc, Adjusting 3,5
Lever. Shoe Release 5
Wick, Felt 3,5

Screw, 6-40 x 5/8 Fil 5
Shoe, Secondary Clutch 3,
5

Shoe, Primary Clutch 3,5
Spring 3,15

Screw, 4-40 x 1/2 Fil 16
Spring 3,5

Roller, Ribbon 18.23
Latchlever 3

Lever, Trip 3,21

Washer, Flat 3

Spring 18,31

Stud 14,1543

Washer, Felt 8

Washer, Felt 9

Screw, 4-40 x 5/32 Fil 3,
8,22,34 37,53

Washer, Flat 33

Spring 15

Screw, 4-40 x 3/16 Hex 3,
11,13,17,19,22,29,31,32,
34,38,41,42,44,46,53,54
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Part Description and
Number Page Number
151222  Washer, Felt 8

151234  Ratchet, 27T 24

151235  Ratchet, 28T 24

151236 Hub 24

151237  Spring, Flat 24

151240  Pawl, Latch 24

151241  Lever, Latching 24

151246  Washer, Flat 4

151336  Oiler 15,21

151346  Screw, 6-40 x 3/8 Fil 21

151362  Wick, Felt 4

151398  Spring 13

151416  Nut, 6-40 Hex 7,8

151442  Screw, 6-40 x 1/2 Hex 4,
5,10,11,15,16,21,25,33,
38,42,46,55

151603  Spacer 16

151629  Nut, 6-40 Lug 3,8,10,20,
30,36,40,43,

151630 Screw, 6-40 x 1/4 Hex 3,
7,9,10,12,15,18,19,20,21,
24,25,30,32,34,35,40,47,
48,50,56

151631  Screw, 6-40 X 5/16 Hex 3,
4,6,7,9,13,16,17,19,21,31,
32,36,44,54,55

151632  Screw, 6-40 x 3/8 Hex 4,5,
6,15,17,21,24,28,32,34,38,
39,40,42,52,55

151637  Screw, 4-40 x 1/4 Fil 6,
18,39,42,50,56

151640  Lever, Shoe Release 3

151642  Screw, 6-40 x 3/4 Fil 40

151657  Screw, 6-40 x 1/4 Fil 4,
14,15

151658  Screw, 6-40 x 5/16 Fil 3,
4,21,26,40

151659  Screw, 6-40 x 1/2 Fil 40

151685  Screw, 4-40x 5/16 Fil 40

151686  Screw, 4-40 x 3/8 Fil 16

151688  Screw, 4-40 x 5/8 Fil 16,
34,35,42,48,49,54

151689  Screw, 4-40 x 3/4 Fil 25,
49

151690  Screw, 10-32x 5/16 Fil 5,
21

151692  Screw, 6-40x 3/16 Fil 19

151693  Screw, 6-40x 9/16 Fil 3

151694  Screw, 6-40x 11/32 Fil

34,39,40,42
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Part
Number

151700
151701
151714
151715
151721

151722

151728
151731
151733

151736
151737

151846
151848
151879
151880

151886
152129
152400

152401
152402

152403
152404
152405
152406
152407
152409
152410
152411
152412
152415
152420
152421

152423

152425
152426
152427
152429
152432
152436
152438

Description and
Page Number

Screw, 6-40 Shoulder 12
Spring, Torsion 15

Spring 15

Spring 16

Screw, 6-40 x 3/4 Hex 38,
46

Screw, 6-40 x 3/16 Hex 6,
23,36,42,46,47,52,55
Spring 3,5

Screw, 4-40 x 7/8 Fil 25
Screw, 4-40 x 9/16 Fil 32,
42,45

Spring 21

Screw, 4-40 x 11/64 Hex 3,
5,8,20,21,23,31,32,34,38,
47

Post, Spring 5

Lock 31

Stud 24

Nut, 4-40 Hex 17,23,25,31,

33,43,47,55

Stud 24

Spring 47

Plate, Selector Mounting
15,16,21,25,41,52,55,
Guide 15

Guide, Selector Lever 14,
15,21

Bracket, Guide 15
Bracket, Spring 15
Locklever, Marking 15
Bracket, Spring 15
Locklever, Spacing 15
Lever, Selecting 15

Bail, Reset 15

Lever, Push 15

Link 15

Stud, Adjusting 16,21
Lamination, Magnet 16
Bracket, Shield Mounting
16

Bracket, Armature Stop
Mounting 16

Post, Spring 16

Nut, 6-40 Self Locking 16
Latch, w/Hub 14

Rack, Sector 14

Arm, Stop 14

Knob, Range Scale 14
Bail, Stop Arm 14,46

Part
Number

152441
152457
152458
152634
152887

152893

152891
153184
153239
153267
153342

153489
153537
153538

153543
153799

153806
153817

153819
153839

153841

154235
154242
154244
154245
154246
154247
154335
154352
154396
154397

154398
154620
154621
154622
154694
155090
155096

Description and
Page Number

Washer, Flat 14

Wick, Felt 15,55

Shield, Terminal 16
Washer, Flat 8

Screw, 4-40 x 7/16 Hex
17

Screw, 4-40 x 1/4 Hex 3,
4,6,7,8,10,13,15,20,22,
29,30,32,33,34,35,38,39,
42,43,48,49,52,53,54,
Spring 15,33,56

Post 16

Roller 4,55

Washer, Felt 22,46
Screw, 6-40 x 15/15 Hex
48

Detent 14

Screw, 6-40 x 9/32 Hex 55
Screw, 6-40 x 7/16 Hex
15,46,47,55

Armature 16

Screw, 4-40 x 21/64 Hex
20,30,40

Spring 19

Screw, 4-40 x 3/8 Hex 33,
37,39,42,50,51
Lockwasher 26,49
Screw, 6-40 x 5/8 Hex 3,
8,10,15,20,30,36,40,43
Screw, 6-40 x 9/16 Hex
23,47,52

Spring 13,35,54

Screw, 6-40 x 5/16 Hex 4
Nut, 6-40 Shoulder 11
Spring, Contact 35
Bracket, Contact 35
Contact Assembly 35
Screw, 6-40 x 9/32 Fil 21
Spring 44,49

Cam w/Pin 5

Shaft w/Bearing 3,4,5,20,
21,28,30,40

Bearing, Needle 5,28
Wick, Leather 15
Retainer, Wick 15
Lubricator 15

Disc, Clutch Cam 3,5
Lubricator Assembly 15
Plate, Range Finder
Mounting 14




Part
Number

(§ 155750

155751

. 155752
(T‘ 155753

155995
156008
156009
156012
156013
156015
156016
156017
156019
156020

( 156024

156028

155036
156040

156042

156043

156044

156045

156046

156047

156050

. 156051
Q{ 156052
- 156054
. 156055
156057

156058

156060

156061

156062

, 156067
Q 156069
o 156070
156072

156077

¢ 156078
ﬁ%w 156089

Description and
Page Number

Slee:e, 3/32 1D x 1/2”
Lg Insulating 201 27,34,
35,36,38,45,54

Sleeve, 1/8 ID x 1"

Lg Insulating 26,27
Sleeve, 5/64 1D x 1/2”
Lg Insualting 20,25,26,
34,35,45,54,56

Sleeve, 1/8 ID x 1/2”
Lg Insulating 16,26,29,
35,54

Screw, 6-40 Shoulder 21
Whesl, Feed 22

Post, Slide 8

Spring, Punch Block 22,53
Screw, 4-40 Spl 8
Plate, Spring 6

Link, Front Drag 8
Shaft, Eccentric 8
Washer, Felt 7,53

Slide 6

Plate, Rear 6,7,8,33,
48,53

Plate, Front 6,7,22,29,
35,38,41,43,44,50,53,
(Guide, Tape 7

Post 7

Post, Spacing 7
Bushing 8

Stud, Die Wheel 7
Shaft, Feed Wheel 7
Block, Tape Guide 6
Spring, Torsion 7
Stud, Eccentric 7
Bushing, Eccentric 8,47
Shoe, Tape 7

Lever, Detent 7

Wheel, Die 7

Washer, Flat 13

Link Rear 8

Shaft, Eccentric 8
Arm, Tape Shoe 7
Post, Pivot 7

Guide, Slide Post 8
Plate 6

Bail, Toggle 8,47

Plate 33

Plate w/Post 8,47
Contact Assembly 34
Slide w/Insulator 6

NUMERICAL INDEX (Continued)

Part
Number

156090
156093
156094
156095
156099
156103
156104
156125
156128
156130
156132
156136

156137
156139
156143
156146
156147
156152

156153
156154
156155
156156
156158
156159
156162
156163
156165
156167
156168
156169
156172
156173
156177
156183
156184
156221
156230
156235
156236
156241
156242
156243
156248
156250
156252
156264
156265
156266

Description and
Page Number

Screw, 6-40 Adjusting 7
Washer, =it 8

Link, Front 8

Bushing 8

Link, Rear Drag 8
Strip, Felt 8

Shaft 22

Shaft 20,30

Bushing 20,30

Lever 20,30

Bearing, Eccentric 20,30
Bracket, Shaft Mounting
20,30,36,40

Washer, Felt 20,30,40
Frame 31,32

Shaft 31

Spacer 31

Arm, Drive 20,30
Shaft, Feed-Out Drive
20,30,36

Collar, Eccentric 20,30
Collar 20,30

Pawl, Feed 30

Pawl, Check 30

Post, Spring 31

Bracket 34

Washer, Flat 8

Guide 6

Washer, Felt 3,8

Cable w/Terminals 27
Spring 6

Washer, Felt 8

Rod 22

Stud 6

Bracket, Contact 34
Bracket, Anchor 7
Bracket, Anchor 7
Lock 17

Stud, Lifter Pivot 19
Guidepost 3,21

Collar 28

Link, Front 10

Link, Rear 10

Roller, Lifter Arm 19
Latch 3

Cam 28

Lifter, Function Blade 19
Lifter, Detent 9,12
Bushing, Shoulder 12
Bushing, Shoulder 9,12

Part
Number

154267
154268
156276

156277
156278
156286
156287
156288
156282
156290
156291
156292
156293
156294
156296
156300
156306
156311
156313
156316
156318
156321
156322
156332
1563566
156369
156382
156387
156388
156389
156390
156396
156397
156399
156403
156408
156412
156413
156414

156919

156421

156426
156427
156428
156433
156436

ISS 2, SECTION 573-118-800

Lesoriptioss and
fage Number

iever, Trin 21

pracks! soring 1%
Eccentric, Risht Rotary
9

Eccentric, Left Rotary 9
Ecrentnis 12

Shaft, Right Eccentric 9
Shaft, Left Eccentric 9
Shaft, Axial Eccentric 12
Bearing, Left Front 9
Bearing, Right Front 9
Bearing, Rear 9
Heusing, Upper Axial 12
Housing, Lower Axial 12
Sector, éixial 11

Post, Retainer 13

Shaft 13

Rod, Right Connecting 10
Rod, Left Connecting 10
Rack, Axial Output 12
Plate, Rear 13,44,49,54
Lever, Reset 3

Shaft, Oscillating 11
Link, Axial Toggle 11
Shaft, Type Wheel 10
Shaft, Rocker Bail 4
Lever, Adjusting 11
Roller, Guide 11

Lever, Trip 3

Lever, Adjusting 3

Gear, 16T 10

Washer, Flat 10
Eccentric 19

Post 11

Nut, 6-40 Shoulder 4
Disc, Bearing 4

Arm, Clamp 10

Link, Drive 4

Link, Drive 19

Plate, Ribbon Feed
Mounting 18

Shaft, Left Ribbon
Ratchet 18

Shaft, Right Ribbon
Ratchet 18

Washer, Sering 18

Disc, Friction 18
Washer, Felt 18

Pawl, Ribbon Feed 18
Arm, Front Ribbon
Reversing 18
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Part
Number

156437

156440

156442
156445
156450
156462
156465
156466
156467
156472
156473
156476
156478
156484
156488
156489

156490
156492
156493
156501

156515
156536

156558
156572
156574
156576
156577
156740

156835
156867

156869
156870

156871
156872
156874

156875
156876
156877
156880
156881
156884

Page 62

Description and
Page Number

Arm, Rear Ribbon
Reversing 18

Lever, Ribbon Reversing
18

Pawl, Ribbon Reversing 18
Bracket, Switch 14
Screw, 2-56 x 1/2 Fil 29
Bail, Oscillating 11
Washer, Spring 4

Rack, Typewheel 10
Ring, Retaining 4

Post, Spring 15

Shaft, Main 28

Hammer, Print 10
Accelerator, Hammer 10
Bracket 19,36

Post, Spring 19

Bushing, Ribbon Guide 10,
52

Guidepost 3

Bracket, Guide 9

Stud 11

Screw, 6-40 x 7/32 Fil 9,
10,52

Washer, Felt 23

Screw, 4-40x 1/8 Fil 13,
15,41

Washer, Felt 10,32,42,47
Washer, Felt 34

Post, Spring 33

Washer, Felt 4

Roller, Detent Lever 7
Screw, 6-40 x 7/32 Hex 6,
38,40,45

Ring, Retaining 10
Frame, Main 3,4,9,12,15,
19,24,30,31,34,36
Guide, Ribbon 10,11
Lever, Ribbon Oscillating
11

Bail, Operating Blade 4
Blade, Operating 4
Screw, 4-40 x 15/15 Fil
9,12

Screw, 6-40 x 5/32 Fil 12
Bushing 4

Washer, Felt 4

Jumper, 2-3/8" Black 16
Jumper, 1-1/1" Black 16
Arm, Rocker 8

NUMERICAL INDEX (Continued)

Part
Number

156899
156900
156901
156905
156908
156909
156921
156922
156924
156925
156929
156931

156933
156937
156938

156941
156948
156976
156987
156988
156989
156900
156991
156994
156995
156998
157194
157237
157252
157261
157292
158163
158171
158172
158701
158722
158745
158753
158754
158757
158758
158760
158763
158772
158807

158816

Description and
Page Number

Stud, Eccentric 4

Roller 4

Post, Eccentric 18,33
Block, Rack Guide 10
Post, Sector Pivot 11
Post, Toggle Link 11
Guide, Adjusting Lever 4
Arm, Lock Release 13
Plate, Drive Link 12
Roller, Drive Link 12
Bracket 32

Bracket, Hammer Mounting
10,52

Ratchet, 36T 31

Link, Printing Drive 4,19
Screw, 6-40 Eccentric
Shoulder 19

Cam, Selector 3

Wick, Felt 11
Connector, 32 Pt Plug 27
Screw, 6-40 Spl 4

Race, Outer 4

Bearing 4

Race, Inner 4

Pawl, Feed 20,30

Strip, Felt 4

Post 4

Retainer, Roller 4
Retainer, Spring 16
Shield, Terminal 16
Bushing 23

Shaft, Stop Arm 14
Switch 32

Switch, Sensitive 33
Shaft w/Bearings 21
Latchlever 21

Cear, 35T 5

Hub 39

Clamp, Bearing 4
Armature, Magnet 32
Core, Magnet 32

Hinge, Mounting 32
Shaft 32

Post, Spring 32,38,47
Bracket 32

Screw, 4-40 x 5/8 Hex 17,42
Screw, 3-48 x 11/64 Fil
26,49

Spring, Contact 24,25,32,
42,45,49

Part
Number

158817
158881
158925
158940
158946
158950

159011
159180
159181
159184
159185
159233
159341
159360
159363
159365
159379
159380
159381
159382
159400
159403
159404
159406
159411
159413

159427
159430
159431
159434
159437
159438
159441
159447
159448
159450
159459
159460
159467
159468
159470
159471
159472

159476
159477
159480
159481

Description and
Page Number

Stiffener 24

Nut, 6-40 Shoulder 21
Slide, Tape Depressor 6
Wick, Felt 21

Cable Assembly 27
Contact Assembly, Code
Reading 34

Bracket, Spring 3
Lubricator Assembly 21
Lubricator 21

Wick, Lubraicating 21
Retainer, Wick 21

Stud 6

Camsleeve 4
Modification Kit 1,35
Modification Kit 1,37
Modification Kit 6
Modification Kit 34
Modification Kit 34
Modification Kit 34
Modification Kit 34
Shaft, Eccentric 31
Lever 31

Post 12

Bracket, Spring 20,30
Bearing Assembly 4
Plate, Ribbon Reversing
18

Bracket, Stop 3

Lever, Slide Trip 3
Lever, Main Trip 3
Plate, Lifter Mounting 19
Arm, Figs Yield 13
Arm, Ltrs Yield 13
Guide, Bellcrank 3
Bellcrank 13

Bellcrank 13

Bellcrank 13

Spring 17

Link, Toggle 13
Holder, Wick 15,55
Arm, Lock 13

Shaft, Lock Arm 13
Bellcrank, Ltrs-Figs 13
Plate, Main 3,10,13,15,
17,33,34,48

Arm, Figs 13

Arm, Strs 13

Bushing, Eccentric 10
Arm, Figs Extension 13




Part
Number

159482
159483
159487

159488

159489
159490
159491
159492
159493
159494
159495
159496
159497
159498
159499

159500
159501
159501
159502
159503
159504
159506
159508

159512
159514
159515
159516
159517
159518
159519
159522
159523

159525

159526
159528
159529
159530
159531
159532
159535

159536
159539
159544

Description and
Page Number

Arm, Strs Extension 13
Bracket, Spring 13
Plate, Function Box
Front 13,35

Bracket, Transfer Mount-
ingl7

Plate, No.1 17

Plate, No.4 17

Plate, No.217

Plate, No.0 17

Plate, No.517

Plate, No.3 17

Beam, No.5 Pulse 17
Beam, No.3 Pulse 17
Beam, No,2 Pulse 17
Lever, No.5 Pulse 17
Lever, No.3, No .4, No.5
Transformer 17

Beam, No.4 Pulse 17
Beam, No.l Pulse 17
Beam, No. 1 Pulse 17
Guide, Transfer Lever 17
Shaft 13

Spacer, 0.037"' Thk 17
Post 4

Lever, No.1 and No.2
Transfer 17

Link, Printing Trip 19
Blade, Blank Function 13
Blade, Figs Function 13
Blade, Ltrs Function 13
Blade, Function 13,35
Blade, Function 13
Bushing, Drive Bail 11
Bushing, Drive Bails 11
Bail, Oscillating Drive
11,12

Bracket, Axial Mounting
10,11,12,56

Link, Oscillating 12,19
Pushbar, No.5 9
Pushbar, No.3 9
Pushbar, No.4 9
Pushbar, Ltrs 9
Pushbar, Figs 9

Plate, Front 9,10,12,13,
18,23,52

Gear, 15T 10

Arm, Printing Pivot 19
Release, Clutch 3

NUMERICAL INDEX (Continued)

Part
Number

159560
159563
159565

159568
159570
159571
159575
159578
159579
159580
159597
159601
159602
159606
159608
159613
159614
159615
159616
159617
159621
159622
159623
159625
159629
159630
159631
159636
159637
159641
159642
159643
159653

159654
159655
159656
159658

159659
159861
159865
159880
159885
159886
159888
159889
159891
159892

Description and
Page Number

Spring 6,43

Pushbar, i.etters 9
Bracket w/Post 34,39,42
54

Bracket, Contact 34,54
Spring, Contact 34,48,54
Stiffener 34,48,54
Bracket, Stop 34

Bail, Front Contact 34
Bail, Rear Contact 34
Shaft, Actuating Bail 34
Washer, Flat 11
Bracket, Spring 34
Spring 31

Pawl, Check 31

Plate 31

Arm, Clamp 20,30
Arm, Kickout 31

Arm, Release 31

Lever, Intermediate 31
Roller 31

Screw, 6-40 Shoulder 6
Clamp, Adjusting 6
Post, Spring 31

Bracket, Bail Guide 4
Plate, Nut 32

Shaft 31

Latch 31

Plate, Adjusting 31
Lever, Switch 32

Cable w/Terminals 35
Shim, 0.008” Thk 9
Shim,0.008"" Thk 12
Blade, Signal Bell
Function 34,35

Latch, Printing 19
Cable w/Terminals 27
Block Assembly, Punch 22
Screw, 6-40 x 1-3/32 Hex
10

Shaft, Eccentric 10
Frame, Main 21

Drum, Clutch 21

Slide 21

Gear, 28T 21

Gear, 49T 21

Pinion, 28T 21

Cear, 49T 21

Pinion, 21T 21

Cear, 48T 21

Part
Number

159894
159895
159896
159900
159901
159902
159903
159909
159910
159911
159912
159913

159916
159954
159955
159956
159957
159958
159959
159960
159961
159962
159965
159973
159974
159975
159976
159977
159978
159979
159980
159981
159987
159993
159994
159995
159997
160087
160184
160185
160354
160404

160480
160583

160593
160626
160627
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Description and
Page Number

Pinion, 14T 21

Gear, 40T 21

Collar 21

Plate 37

Plate w/Post 37

Shaft, Rake 37
Bellcrank 37

Pawl, Feed 37

Latch, Return 37

Plate 37

Gear, Segment 37

Screw, 6-40 Eccentric 37,
50

Eccentric 37

Link, Adjusting 38

Link, Drive 38

Post 38,42,45

Link 35,38

Latch 38

Extension 38

Eccentric 38

Arm, Eccentric 38

Ring, Retaining 38

Arm, Adjusting 38
Bracket w/Bushing 38
Eccentric 38

Bail, Armature 38
Armature 38,42,47
Hinge 38,42,47

Shaft 38,42,47

Arm, Non-Repeat 38
Post, Spring 38

Spacer, 0.109" Thk 6
Bracket, Guide 37
Bracket, Spring 18

Plate, Lifter Arm Lock 19
Arm, Lifter 19,54
Screw, 6-40 Eccentric 19
Post, Spring 56

Plate, Stop 16

Post 34

Cam, Function 21
Spring, Contact 25,32,35,
4245 '
Pusher, Tape 8

Spring, Contact 24,25,32,
42,45,49

Terminal 24

Insulator, 0.031"" Thk 29
Bushing, Insulating 29
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Part
Number

160628
160666
160672
160673
160674
160692
160694
160839
160840
160842
160843
160846
160860
160881
160943

160944
160948
160987
160997
160998
161100
161102
161107
161108
161109
161139
161237
161238

161239

161240
161304
161305
161318
161319
161320
161321

161323
161324
161334
161335
161336
161337
161338
161339
161340
161341
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Page Number

Spring, Contact 29
Guard, Backspace 35
Stud 35

Shaft, Feedwheel 35
Nut, 6-40 Shoulder 35,37
Bail, Armature 32

Latch 31

Spacer, Shoulder 4

Post, Anchor 31

Washer, Spring 20,30,40
Spring 23

Bushing, Shoulder 11
Screw, 2-56 x 7/8 Fil 33
Modification Kit 1,35
Housing, Typewheel Shaft
10,52

Washer, Felt 34

Screw, 2-56 Spl 7,50
Pad, Tape Container 55
Roller 34

Arm 34

Spring, Contact 34,38,54
Spring, Contact 34,54
Stud 7

Stud 6

Guidepost 7,8,51

Nut, 6-40 Hex 7

Cable Assembly 26
Connector, 36 Pt Recep-
tacle 26,49

Connector, 36 Pt Recep-
tacle 26

Bracket, Connector 26
Modification Kit 1,38
Cable Assembly 26
Bracket 25

Lever 25

Contact Assembly 25
Contact Assembly Ltrs-
Figs 1,25

Housing, Gear 10,52
Washer, Flat 10

Lever, Stop 36

Solenoid Assembly 36
Bracket 36

Post, Stop 36

Lever, Trip 36

Lever, Hand 36
Modification Kit 1,36
Modification Kit 1,36

NUMERICAL INDEX (Continued)

Part
Number

161342
161347
161355
161431

161440
161443
161444
161493
161524
161828
161928
161930
161965
162064
162095
162096

162097
162098
162207
162211
162242
162245
162247

162248
162271
162272
162273
162274
162303
162304
162305
162306
162340
162341
162347
162350
162362
162363
162375
162379

162380

162381

162432
162742

Description and
Page Number

Lever, Start 15

Washer, Felt 13,24
Cable w/Terminals 25
Lever, Rotary Correcting
10

Spring 12,19

Detent, Axial Shaft 12
Detent, Rotary Shaft 9
Post, Supporting 35
Shaft, Hammer 10
Modification Kit 2,44
Post, Supporting 44
Lever 44

Resistor, 1,000 Ohm 56
Cable w/Terminals 26
Contact Assembly 32
Bracket, Switch Mounting
32

Modification Kit 32
Post, Spring 31,32
Cable w/Terminals 38
Cable, Bell Contact 35
Modification Kit 1,35
Modification Kit 1,38
Contact Assembly, Ltrs-
Figs 1,25

Hub 5,21

Modification Kit 34
Modification Kit 34
Modification Kit 34
Modification Kit 34
Cable 34

Cable 34

Cable 34

Cable 34

Sleeve 28

Bearing 28

Arm, Ribbon Drive 18
Bail, Rocker 4,19
Blade, Space Function 44
Stripper 44
Modification Kit 44
Modification Kit 1,39,40
41

Modification Kit 1,2,40,
41,42,43

Modification Kit 1,2,39,
40,41,42,43
Modification Kit 1,36
Pawl, Detent 40

Part
Number

162743
162744
162748
162750
162752
162753
162754
162755
162756
162757
162758
162760
162761
162762
162763
162764
162765
162766
162768
162770
162772
162773
162774
162775
162776
162778
162780
162781
162784
162785
162786
162788
162790
162791
162792
162793
162794
162795
162796
162797
162798
162799
162800
162802
162803
162804
162809
162834
162850
162862

Description and
Page Number

Pawl, Feed 40

Shaft 40

Lever 40

Lever 40

Collar 40

Spacer, 0.813" Thk 40
Plate 40

Bracket, Spring 40
Bushing 40

Shaft 40

Lever, Cam Follower 40
Latch 39,42

Post 39

Storage Assembly Slide 41
Bail, Reset 8,41

Lever, Slide Trip 41
Bracket 41

Plate w/Post 41

Latch 41

Plate w/Stud 41

Link 41

Plate, Main 39,42,45
Post, Spring 39,42
Shaft 39,42,43

Plate 39

Lever 39,42,43

Shaft 39,42,45

Lever 39,42

Screw, 4-40 Eccentric 39,42
Bushing, Eccentric 39,42
Arm, Blocking 39,42
Post 39,42

Lever w/Hub 39

Shaft 39,42

Arm, Detent 39,42
Ratchet, 42T 39,42
Hub, Back stop 39,42
Ratchet, 42T 39,42
Cam 39

Plate, Adjusting 39,42
Roller 39,42

Post, Spring 39,42
Block, Stop 39,42
Pawl, Detent 39,42
Post, Drive Link 39
Link, Drive 39

Spring 43

Solenoid, Feed-Out 36
Handle 23,47,48,52
Bar, Mounting 3,20,30

I




Part
Number

162863
162886

163015
163016
163018
163019
163020
163021
163022
163023
163024
163025
163113
163114
163255
163303
163326
163327

163347

163351
163429
163455
163456
163457
163476
163500
163501
163502
163674
163945
163946
164279
164386

164402

164506
164507
164508
164509
164510
164511
164513
164514
164515
164520

Description and
Page Number

Sleeve, Blocking 44
Screw, 4-40 x 7/32
13,35,48

Pinion, 28T 21

Gear, 49T 21

Gear, 49T 21

Pinion, 21T 21

Gear, 48T 21

Pinion, 28T 21

Gear, 80T 21

Gearset, 60 WPM 21
Gearset, 75 WPM 21
Gearset, 100 WPM 21
Washer, Flat 10

Post, Spring 39,42

Nut, 6-40 Shoulder 39,42
Bracket, Spring 19

Lever w/Hub 40

Ring, Retaining 20,30,36,
40

Modification Kit 1,39,40,
41

Cam 39

Screw, 6-40 Shoulder 19
Pinion, 20T 21

Gear, 52T 21

Gearset, 71 WPM 21
Gear, 42T 5

Gear, 52T 21

Pinion, 30T 21

Gearset, 107 WPM 21
Chute, Chad 53
Modification Kit 34
Cable 34

Chute, Chad 33

Bracket, Magnet Mounting
16

Blade, Uncoded Function
13

Modification Kit 2,49,54
Contact Assembly 49
Spring, Contact 48
Bracket, Contact 49
Bracket, Connector 49
Lever w/Hub 7

Pawl, Feed 8,47

Guide, Tape 6

Spring, Torsion 7

Feed Assembly, Ribbon
1,18

NUMERICAL INDEX (Continued)

Part
Number

164521
164525
164526
164528
164529
164530
164531
164532
164535

164538

164539
164540
164541
164543

164740
164743
164883
164884
164886
164887
164888
164948
164949
164950
164958
164963
164964
164965
165027

170219
170239
170241

170242

170243

170246
170247
170248
170249
170778
170779
170788
170803
170879

Description and
Page Number

Plate w/Studs 23,52
Post, Spring 23

Slide w/Post 23

Bushing 23

Lever, Ribbon Reverse 23
Bushing 23

Pawl, Check 23

Pawl, Feed 23

Shaft, Right Ribbon
Ratchet 23

Shaft, Left Ribbon
Ratchet 23

Spring, Compression 23
Detent 23

Arm, Ribbon Drive 23,52
Lever, Adjustable Exten-
sion 23

Rack, Range Finder 46
Shaft 46

Lever, Cam Follower 43
Lever s/Stud 43

Link 43

Post 43

Lever w/Post 43
Modification Kit 1,29
Bracket, Tape Guide 29
Knife, Tape 29

Screw, 4-40 x 1/2 Hex 33
Modification Kit 6
Washer, Felt 23

Washer, Flat 23
Network, Spark Suppres-
sion 16,54

Stud, Die Wheel 7,53
Bracket, Spring 8

Screw, 6-40 Adjusting 6,
7,53

Slide, Feed Hole Punch 6,
53

Slide, Code Hole Punch
6,53

Slide w/Insulator 6
Guide 6,53

Pin, Feed Hole Punch 53
Pin, Feed Hole Punch 53
Block Assembly, Punch 22
Wheel, Feed 22,53
Wheel, Die 7,53

Bail, Retractor 22

Slide, Feed Hole Punch 6

Part
Number

170907
172626
172627
172631
172632
172638
172640
172983
172984
172993
173125
173126
173128
173129
173130
173131
173133
173134
173135
173136
173137
173139
173150
173200
173336
173340
173443

173601
173602
173604
173606
173607
173608
173609
173614
173616
173618
173619
173620
173621
173691
173754
173755
173756

173770

173775
173850
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Description and
Page Number

Plate, Adjusting 42
Shaft 29

Bail, Sensing 29

Gear, 42T 5

Screw, 4-40 x 3/16 Hex 46
Screw, 6-40 x 9/32 Hex 6
Modification Kit 1,37
Bracket, Spring 8
Bracket, Spring 22,53
Spring 22

Spacer, 0.050"" Thk 20
Arm 20

Bracket, Mounting 24
Stud 24

Pawl, Contact 24
Bellcrank 24

Pawl, Feed 20

Cable 20

Bracket Assembly 1,29
Spring, Contact 29
Guard, Contact 29
Bracket 36

Bracket, Supporting 24
Sleeve, Bearing 5,21,28
Moadification Kit 5,28
Collar 5,28
Modification Kit 1,2,40,
41,42,43

Cam 40

Plate w/Stud 43

Post, Spring 43

Bail w/Hub 43

Lever 43

Spring, Torsion 43
Roller 43

Link w/Stud 43

Lever w/Hub 43

Bail 43

Bracket, Magnet 42
Bail, Armature 42

Cable w/Terminals 42,56
Cam 42

Spacer 10,52

Guide, Ribbon 10,52
Lever, Print Hammer 10,
52

Block Assembly, Punch
22,53

Shaft, Typewheel 10,52
Cable w/Terminals 49
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Part
Number

173961
173965
173967
173970
173971
173977

173978
173979
173980
173981
173992
173993
173994
174150
174151
174152
174155
174317
174357
174441
174442
174444
174445

174446
174447
174448
174449
174449
174451
174452
174475
174476
174650
174151
174152
174155
174317
174357
174441
174442
174444
174445

174446
174447
174448
174449

Page 66
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Modification Kit 2,47,48
Typewheel 57
Typewheel 57
Typewheel 57
Typewheel 57

Shaft, Print Hammer 10,
52

Spring, Torsion 10,52
Head, Hammer 10,52
Lever, Print Hammer 10
Accelerator, Hammer 10,52
Gearset, 65 WPM 21
Pinion, 14T 21

Gear, 40T 21

Block Assembly, Punch 22
Guide, 7/8" Tape 6
Guide, Tape 7

Guide, Tape 7

Blade, Function 13
Block Assembly, Punch 22
Lever w/Bushing 46
Contact Assembly 46
Spring, Contact 46
Bracket, Contact
Mounting 46

Spring, Contact 46

Post 46

Guard 46

Bracket 45

Bracket 46

Cam 46

Spacer, 0.085" Thk 46
Modification Kit 2,51
Stop, Print Hammer 51
Modfication Kit 34
Guide, 7/8"" Tape 6
Guide, Tape 7

Guide, Tape 7

Blade, Function 13
Block Assembly, Punch 22
Lever w/Bushing 46
Contact Assembly 46
Spring, Contact 46
Bracket, Contact
Mounting 46

Spring, Contact 46

Post 46

Guard 46

Bracket 46

NUMERICAL INDEX (Continued)

Part
Number

174450
174451
174452
174475
174476
174649
174650
175519
175653
175655
175701
176138
176252
176254
176256
176257
176258
176266
176286
176420
176421
176450
176451
151188
151189
176453
176454
176455
176457
176459
176460
176462
176463
176464
176465
176466

176467
176468
176489
176490
176491
176620
176621
176622
176623
176624
176627
176628

Description and
Page Number

Cam 46

Cam 46

Spacer, 0.085" Thk 46
Modification Kit 2,51
Stop, Print Hammer 51
Cable 34

Modification Kit 34
Typewheel 57
Typewheel 57
Typewheel 57
Typewheel 57
Modification Kit 10

Box Assembly, Contact 4
Blade, Function 13
Bracket, Mounting 54
Lever 54

Modification Kit 54
Spring, Torsion 3

Lever, Adjusting 40
Modification Kit 2,46
Modification Kit 2,46
Bracket 47

Bail 47

Guide, Transfer Lever 20
Bail, Clutch Trip 17
Screw, 3-48 Shoulder 47
Post, Spring 47

Plate 47

Lever, Blocking 47
Stud, Eccentric 47

Arm 47

Extension, Feed Pawl 47
Latch 47

Post 47

Spring, Torsion 47
Blade w/Insulator,
Function 48

Bracket 48

Spring, Torsion 48
Guide 3,4

Bracket w/Hubs 3,15,20,40
Bracket Assembly 3
Cable 45

Modification Kit 2,45
Bail w/Hub 42,45
Bracket, Mounting 42,45
Contact Assembly 45
Modification Kit 54
Modification Kit 1,2,40,
41,42,43,45

Part
Number

176640
176647
176673
177000
177001
177002
177003
178178
178535
178826
178827
178829
178834
178905
178916
178917
178918
178919
178920
178921
178922
178923
178924
178925
178927
178930
178931
178932
179133
179251
179274
179275
179460

179461

179462

179573
179579
179628
179669
179761
179762
179932
179933
179934
179935
180718
192661

Description and
Page Number

Guard, Tape 15,52
Latch w/Hub 38
Suppressor, Spark 16,54
Retainer 51

Spacer 51

Plate 51

Nut, 6-40 Shoulder 47
Lever, Adjusting 23,52
Suppressor, Spark 56
Arm 47

Spring, Torsion 48

Arm, Blocking 48
Modification Kit 2,52,53
Contact Assembly 48
Bellcrank 50
Modification Kit 2,50
Modification Kit 2,50
Pawl, Backspace 50
Post, Eccentric 50

Plate w/Post 50

Nut, 6-40 Shoulder 50
Bellcrank Assembly 50
Shaft 50

Ratchet, 24T 50

Clamp, Adjusting 50
Guard 50

Post 50

Post, Supporting 50
Modification Kit 2,47,48
Guard, Tape 29

Wheel, Feed 7,22
Modification Kit 2,5
Blade, Letters Function
49

Blade, Figures Function
49

Blade, Uncoded Function
13,49

Nut, 6-40 Hex 40,41
Decalcomania, Arrow 23
Cable Assembly 26
Screw, 4-40 Spl 47
Blade, UC-H Function 54
Blade, Blank Function 54
Blade, UC-S Function 54
Blade, UC-J Function 54
Blade, N Function 54
Blade, CR Function 54
Spring 7,14 42

Post 4




Part
Number

192686
192709
192778
192779
192793
192849
192877
192882

192899

192908
192922

193639
193668
193669
193755
193804
193821
151629
193824
193825

193879
193966
193968
193969
193972
193973

Description and
Page Number

Modification Kit 54
Link w/Hub 4

Blade, T Function 44
Modification Kit 44
Guard 34

Pushbar, No.2 12
Bushing, Guide 10
Lever, Ribbor: Oscillator
56

Bracket, Magnet Mounting
56

Armature, Magnet 56
Housing, Typewheel Shaft
56

Lever w/SHaft 40,43
Blade, Function 44
Modification Kit 44
Cover, Magnet Coil 56
Armature 38

Bracket w/Post 38

Nut, 6-40 x 7/16 Fil
Latch w/Hub 38
Magnet Assembly,
Backspace 38

Pushbar, No.1 12
Bracket w/Stud 55

Post 55

Post 55
Extension w/Stud 55

Platform, Tape 15

NUMERICAL INDEX (Continued)

Part
Number

193974
193983
193987
193988
194076
194117
194118
194122
194123
194164
194167
194168
194176
194179
194180
194181
194197
194584
194992
194993
195005
195182
195183
195184
195231
195233
195235
195251
195284

Description and
Page Number

Depressor, Tape 55
Guide, Tape 55

Bracket, Roller 55
Modification Kit 2,15,55
Modification Kit 55
Plate, Clamp 55

Spring, Torsion 55
Platform w/Guide, Tape 55
Screw, 4-40 Spl 55
Bearing, Ball 40,43
Modification Kit 34
Lever, Cam Follower 40
Screw, 6-40 Eccentric 48
Bearing, Eccentric 40
Cam 40

Camsleeve 40

Spring, Torsion 42,43
Resistor, 350 Ohm 56
Mcodification Kit 6
Guide, Tape 6,22
Control Assembly 42
Pinion, 20T 21

Cear, 52T 21

Cearset, 67 WPM 21
Spring, Compression 55
Roller 55

Bail, Rocker 4
Armature, Selector 16
Ring 10

Part
Number

195296
195401
195634
195879
195880
197684
197995
198070
198166
199403
199506
199825
199859
304273
304532
304542
304543
305638
311516
319040
319058
320408
320410

320418
321478

321479
327120
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Screw. 140 x 1/Z Hex 56
Cahls w{'er~ +x2ls 26
Madification it 16
Link, Block 56

Retainer, Link 56

Guard Contact Spring 48
Washer, Flat 48
Modification Kit 2,40,42 43
Bracket, Magnet 56
Screw, 4-40 Shoulder 43
Gasket 22

Bail w/Hub 43

Bushing 40

Modification Kit 2 56
Spring 40

Extension, Drive Link 19
Plate, Corrector 12
Bracket, Guide 8

Post 56

Contact Assembly 2,49
Bracket, Contart 49
Termiial, Spade Type 16
Terminal, Spade Type 25,
26,27.35.36.38,42.49,56
Terminal, Ring Type 16,
26,27,54

Block Assembly, Punch 56
Guide 56

Pust 55
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